e ~Models 220, 222,
| (2717 442 & 244
Compact Tractors
Parts Catalog

7 ;




PRICE $1.00

MODELS 220, 222, 442 AND 444
COMPACT TRACTORS

Serial No. 9646801 and After

Parts Catalog No. 1181

Ken Cook 2500 2-71







CASE 220, 222, 442 AND 444 COMPACT TRACTORS

TRACTOR MODEL AND ENGINE MODEL, SERIAL AND
§ SERIAL NUMBER SPECIFICATION NUMBER

_ &)""
%@

TRACTOR M@JE)ESIGNATIONS ENGINE MODEL DESIGNATIONS
220 TRACTOR K-241-A C15964 Engine
222 - 442 TRACTOR ~ K-301-A C15965 Engine
444 TRACTOR K-321-A C16695 Engine

When using this catalog; notice the reference to serial

SERIAL NUMBERS numbers of various components noted here and listed in

the "description” copy. By referringtocorrectserial num-
bers, proper parts identification will be assured,




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lllustrations

All -parts are illustrated in '""Exploded
Views'" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number'" column and are fol-
lowed by the part number, description and
quantity required.

iIndented Descrip

Indented parts in the descriptive list areapart of %g D

The quantity shown in the ""Number Required" co
A

«% ssembly.
. w

chine except where parts are'indentedin descrip
number required for the preceding assembly

s

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced.

evised Parts Book
their respective
s received. Failure
onfusion and defeat the

It is imperative
pages be inserte
Parts Books' as
to do so will
purpose

s the number of parts used on a ma-
In this case the quantity shown is the

REF. PART NO. RIPTION REQ'D
A 55159 CYLINDER %eax SLEETINg « oo v e, 1
28 A 56208 SOCKE Y- rear cylinder . . ... .............. 1
29 A 55956 Pl adjusting, socket assy ........... e ee e 1
30 A 55957 socketball., . .. .......00tuienenennn 2
31 A 56210 8 G=SOCKEE 77w s o Lin S nve Bt s e s 1
32 A 56209 . AT = SOCKEL . SOLINE 5. ciiii o s iu e v 5ilbnienss $aserirone s 1
33 G 45175 JAMP ASSY -socketassy. ...........o0vunn.. 1
16- 836 BOLT - 1/2" x2-1/4" N.F.hexX. . . v v i v v v oo s s e 1
34 132- 104 PIN = coMer 3/ 18 R A T T T 1
35 A 55889 STUD - ball,socket & cylinder . .. ... ..o v o v euwuuensn 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . . .. ... ... 4
37 92- 4 LOCKWASHER - 1/4"SAE . ... ...ttt irnnnnnn 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



Air Cleaner s e
Battery.........-..
Belt, Starter-Generator
Breather, Crankcase - -

Camshaft ¢ ¢ ¢
Carburetor o o - « »
Connecting Rod -
Crankshaft « - - -
Cylinder Block - -
Cylinder Head « - «
Electrical System

Engine Block &

Attaching Parts-
Exchanger, Heat - -
Exhaust System - « -
Faneeoecoooocoons

Axle, Fronte e =« o ¢
Axle, Rear o« e«
Baffles & Shrouds
BrakeSe e s e oo o0
" Control-Speed - -
Decals c e e o co oo
Electrical System

Fenders « -
Frame « - - -
Grille e« -
Hitch ¢ o« = »
Hood o ¢ ¢«
Hydraulics -

Coupling,

Pump Drive -

Hoses, Lines & Fittings

Motor, Hydraulic Drive

Pump ceccccccocece
Valve, Control e« .-
Valve Control Linkage -

ALPHABETICAL INDEX
ENGINE SECTION

442

5

220 & 222

25 -

7
7

oo s w e OB
e 11-13 -
.e+11-13-
.o 17-19 -
.. 17-19 -
.. +61-63

e .17-19 -
v o .40

5.
coeses 33

e o e © e © o © © ©° o

444
Page

-+ 39
e e o0 47
eesee2h

.o 43
esseeb]
e85
-+ -61-63
A L
e oo e 35
oee55 35
e eeeedh
eeeee35
.+ +31-49
.+ +49-51
)
-+ +55-57
-+ -49-51
pp—
R

'Filter, Breather

Flywheels ¢ =
Fuel Strainer-
Fuel System -
Gasket Kits - -
Governor - -
Muffler
0Oil Pan
Piston -

Pulley, Clutch
Spark Plug - -

°
°
°
°

Starter-Generator

Tank, Fuel -

Throttle Linkage

Valves ¢ -

@& |

R SECTION

.
°
.
.
°
°
°
°
°

220 & 222
442 444

e © o © e o e o o o

e o o o

e © © o © © o © o o

Implement Lift Lever ¢ e °
InStI'umentS e e o6 060600 00 0 0 o
Models D8 & D10 Wheel Weights
Model H26 Three Point Hitch - °
Model H27 Three Point Hitch

Adapter s cccc e oo
Model H22 & F24 Sleeve Hitch

Model H18 Counterweight

Brackets e e 0000 00 0 o
Model H30 Hydraulic Lift-
Pulley Clutche e -
Seat, Operator's =< - *

Steering Wheel & Gear

TailLamp e ©o e 0 0 0 0 o
TOOlBOX e e 0 006 0 0 0 o
Transmission = ¢ °°° °°
Wheels, Front & Rear

e o © o o
e e o © o o o° o

e © o © © o o 0o o

Page
ee Mo
17-19-
..25.
e o 250
17-19-
e e 29
o 5-
17-19-
11-13-
31-33-
oo Bl
o 59e
oo 9250
--29.
o o 7.

e o o0 o
oo 00 0
e 0 0 o0
e e oo o
e e 0 0 o

° e .
e o0 00
e o o8 o
oo o0 o
e c o oo
oo 00 o
e o0 o0
e o0 00
e e oo o
o o0 o0

o o o o

e ®© o © o o © o © © o © o © o

e ® o o © o © o o

w

e o o o o F o o
1

°
©

21
25
25
21
29

21
15
33
61
59
25







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 5

AIR CLEANER

REF. PART NO, DESCRIPTION REQ'D
1 KOA235100 AIR CLEANER ASSEMBLY ¢ c e cccceceocscccccocccccocscsce 1
2 129- 409 NUT - wing 3/8" NC e ccoseoceosecocccocccncocss . |
3 KO 275341 GASKET - Qir horn s eec cccccecsccoscsosccosococcsoccccsssss 1
4 NSS COVER - air cleaner (Order KOA235100) ¢ e cc oo ceesce 1
5 A 70090 ELEMENT - air cleaner seccececoseoocoo e e eseess s 1
6 NSS BASE - air cleaner (Order KOA235100) «ccecccococeceeo 1
7 177- 94 SCREW - fillister head 10-32 x 5/16" ¢ ¢ e e e e e e ccccco oo 3
8 195- 512 ©  WASHER - plain 3/16" e cececccoccccccs B 3
9 KO 237421 PRE-CLEANER sccocccsccnse o 5 S s alle a sl p s o feiinite wae 1

EXHAUST SYSTEM

C 12071 MUFFLER - exhaust e e e o o oo « @é . i ................. 1

C 10372 GASKET - exhaust pad- - - - @

[J

61- 510 SCREW - 5/16-18 x 5/8" §ock

@\o

Printed in U,S.A. January 1971






CASE 220, 222, 442 AND 444 COMPACT

REF, PART NO.,

25~
92-
KO
KO
KO
KO
KO
KO
KO
KO
KO

== O 0000 U WD

=0

14 KO
15 KO
16 KO
17 KO
18 KO
19 KO
20 KO
21 KO

104

4
275220
275143
231032
235048
235118
235117
235047
235631
2715144

235826
235008
230170-8
235007-8
235011
235010
230011
240013

22 < KOA235327

23 NSS
24  NSS

25 KOA235646

26 KO
26 KO
27 KO
28 KO

29 KO 230265-8

42 KO
43 KO
44 KO

49 KO
49 KO
50 KO
51 KO

52 KO 230265-S

2'75066
275067
235053
232770

22

235010
230011
240013
45 KOA235327
46 NSS
47 NSS
48 KOA235646

275066
275067
235053
232770

Printed in U,S.A.,

CRANKCASE BREATHER

DESCRIPTION
NUT - 1/4" NC HeX « e s e o« -

LOCKWASHER - 1/4"¢ e ocenn

STUD - valve COVEr o e o o o
COVER ~valve ¢ co oo oo
SEAL - breather ¢ c o ¢ o«
GASKET - breather plate .
FILTER - breather ... ..
BAFFLE - breather . « .
REED- breather « ... .

PLATE - breather ¢« « ¢ o
GASKET - valve cover .

220 CAMSHAFT AND

VALVE - exhaust ¢ cccocoosoo

VALVE -~ intak€e ¢ s s 0 6 6 0 o »
INSERT - exhaust valve seat .

SPRING - valve c ¢ ¢ o o
RETAINER - valve sp
LOCK - valve retai

shaft, .005"
4 amshaft, .010"
cgmshaft e e o 0 ¢ 0 o«

- actuating « « « - »
- intake valve seat . .

D 442 CAMSHAFT AND

VALVE - exhaust ¢ e e o060
VALVE - intake ccco o 0o
INSERT - exhaust valve seat
GUIDE - valvee e c s e 0 0 0 o o
SEAT - valve springe « ¢ « « &
SPRING - valve e e e o 6 6 6 o «
RETAINER - valve spring . .
LOCK - valve retainer . . . .
LIFTER ASSEMBLY. ¢« « o o/
SCREW - tappet adjusting .
LIFTER - valve ¢ cce oo
CAMSHAFT ASSEMBLY ... .
SPACER - camshaft, ,005"
SPACER - camshaft, .010"
PIN - camshaft . c ¢ o ¢ ¢
SPRING - actuating . . « »
INSERT - intake valve seat . .

GUIDE - valve. c c e e e oo oo ..
SEAT - valve spring. . \ o

0.-.-.

e o 00 0 0
e o 00 0 o
e o0 0 0 o
e o o0 00
e o0 0 0 o
s 0000 0
e e e o 0 o
e e 0 0 00
s o090 00

¢ o\ eseo o o

TRACTORS

e o ® o © © o @

7

.
°
[y

viis 1
ool
.ol
S |
o |
.1
sl
sl
esl

e ® o © © o o © o© o
e © o o o o ©° o © o o
o DN DODDDN DD

°
°
[u—y

. UAR
. UAR
ool

.ol

eel
el
oo I
sl
A
e 2
%2
.. 4
.o 2
v d
ool
. |
. UAR

e
2

January 1971







CASE 220, 222, 442 AND 444 COMPACT

4 44 CRANKCASE BREATHER

REF, PART NO, DESCRIPTION

1 25- 104 NUT= I/4" NC NEX « sie s aiois s & sTols aas o 65 s & 6
2 92- 4 LOCKWASHER - 1/4" ¢ oo ..o
3 KO 275220 STUD - valve COVEr ¢ c s e s c s s 6 s s s s s s 0 00 cse
4 KO 275143 COVER - valve . coeooose
5 KO 231032 SEAL -~ Dreathel's « « oo o ais s & o a0 66 % oot s o o
6 KO 235048 GASKET - breatherplate c ¢ ¢ ¢ e e c o cocososeo
7 KO 235118 FILTER =~ breather . . . . . .
8 KO 235117 BAFFLE -~ breather ««ceoeoes sooessss
9 KO 235047 REED = BTEather. « o co o sion o o siirs wiieie o i o sie
10 KO 235631 PLATE - breather «.......
11 KO 275144 GASKET - valve COVEr c c o c e s s s 6 6 6 0 000 oo

444 CAMSHAFT AND S
N

14 KO 235838 VALVE - exhaust .. .
15 KO 235582 VALVE - intake ..
16 KO 230170-S S ws @ @ ate B el
17 KO 235007-S S e e el o
18 = KO 235011 o A Ry
19 KO 235168
20 KO 230020 (Furnished in pairs only) . ...
21 KO 240013
22 KOA235327 \
23 NSS W - tappet adjusting .. .ccccococoes
24 NSS R -valve ¢ e c e cc s o socosococccsaos
25 KOA235646 AFT ASSEMBLY .« « c e c e ceococcoes i 5
26 KO 232770 SPRING - actuating . « e e e c e c o e e s s s 0000
27 KO 275066@ PACER - camshaft, 005" « o oo s vnonnnn.
27 KO 275 SPACER - camshaft, 010" . . ¢ c e c 6 e e o 0coesse
28 KO PIN -camshaft ...ccccececces % e e e .
29 KO -S INSERT - intake valve seate c e s c c 0 0 0 06 6 0 6 0 0«

Printed in U.S.A.

TRACTORS 9

REQ'D
P |
o oiieiie i wistis . 1
........ |
5 U B sl ) e L
s wei s e s
cecacaseal
cicooocoa .1
Genw s anew A
T ¢
o snie s e e il
TP OO |

I |
B |
......... .1
ceseseese 2
sia B es w e e D
e v afens w m
Siavis ol stie w8l 8 B
i o o a8 GO
e et e Sls S
e im, o siieleel =l
R |
P A |
R R P |
eeseoses e UAR
oo o siieee WAR
s m B s Besad
oe wcaiieiie w e e

January 1971




10




CASE 220, 222, 442 AND 444 COMPACT TRACTORS

220 CRANKSHAFT,.PISTON — CONNECTING ROD

REF, PART NO.

O 00 =J O Ul WM

NSS PISTON AND ROD ASSEMBLY (Std. size) ¢ cececceccse ceccene
KO 235287 RING SET - piston (For oversize, see item 16) s e ce o0
NSS RING - top Ccompression e ececcececceccccccoe e oo oo
NSS RING - 2nd compression (Includes expander)- ccceccnn
NSS RING - oil (Includes expander) « e cecccececsscoccscce
KOA235611 PISTON ASSEMBLY (For oversize, see item 15) -------- .
KO 235004 RETAINER - plston pln ........................
KO 235572 PIN - piston e s 606000 s e a0 o000 0808000 oo o o oo o
NSS PISTON cccocoocosoncccas §5e s e Tl v v e
KOA235139 CONNECTING ROD ASSEMBLY (For undersize,
Seeltem18)- e o6 6000600 c00000c000o0o000ses s s
KO 235003 WASHER - special B e 0 O P O O PO e 0 O G S DB
92~ 6 LOCKWASHER ® ¢ s e 0 e 0o e 0606060608000 c060000es s s o e
KO 236611 SCREW - cap, connecting rod s e cececcceccccccscecee
NSS ROD - connecting ------------------- e o600 o e o
KOA235569 PISTON ASSEMBLY - .010" oversiz Npeeeeccococcccsocnce
KOA235571 PISTON ASSEMBLY - .020" OVersizg \e\e% e e ccocoe e oo
KOA235616 PISTON ASSEMBLY =~ .030" ovenSizpeye e e cccceoo oo oo oo
KO 235288 RING SET - piston .010" over cececo s RN
KO 235289 RING SET - piston .020" @Versize))e e e e oo e oo )
KO 235290 RING SET - piston .030 k ---------------------
KO 235573 PIN - piston, .005" OversiZeNy s e ¢ e e o cececos s s v -

KOA235139-10

KOX 379-6 OIL SEAL - cranksl@ftrear e c o ccceccooccecsscs ol 4 e e s
40035 BEARING - crankShaftpall c e s e c o cc e cc e 000000 eoceo .
W  5063-S KEY - 1/4" Sq " (Pump Coupling)e- s s seccceoccccoce X
KOA235711  CRANKSH )PP S RS TS S f i @ e 60 4
A 27001 KEY - 1l X 3/16" x 1-3/8" (Flywheel)« « « « - e s
KOX 271-30 OILSE shaft frONt s c e e e s oo eocsocscaocscsccs
KOX 25-88 W. B/8™ e coococcccccene Ao e o O Gl 506 Weee

KOX 119-14 N

<

©
e

Printed in U.S.A.

CONNECTING ROD

DESCRIPTION

cial Marsden 5/8" NF e cecocee .

January 1971

11







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 13

222 AND 442 CRANKSHAFT,PISTON — CONNECTING ROD

REF,. PART NO. DESCRIPTION REQ'D
1  Nss PISTON AND ROD ASSEMBLY (Std, size)® * = ¢ cccecccesocee]
2 KO 235889 RING SET - piston (For oversize, see item 16)- ===

3 NSS RING-topcompression"""""""""""’
4 NSS RING = 2nd compression (Includes expander)***°°*°°"°

5 NSS RING - oil (Includes expander) = c**cccccecccecccccce
6 K0A235827 PISTON ASSEMBLY (For oversize, see item 15) == °*

7 KO 235811 RETAINER - piston pin e+ +sccsoccoccscccccsss
8 KO 235803 PIN-piston"""""""""""""“‘

9 NSS PISTON ****°cccccosocscocssscscsocccsscss

10 KOA235828 CONNECTING ROD ASSEMBLY (For undersize, see item 18) °

11 KO 235003 WASHER—Special"“"""""""""""'

12 92- 6 LOCKWASHER ® *°c°°*ccccccoccsccsccccnssoccoc

13 KO 236611 SCREW - cap, connecting rod * = **° e .

14 NSS 'ROD_COIlneCting.o.c---....-o.o
15 KOA235865 PISTON ASSEMBLY - 010" oversize ;= ° °

15 KO0OA235866 PISTON ASSEMBLY - .020" oversiz
15 KOA235867 PISTON ASSEMBLY - .030" oversi
16 KO 235890 RING SET - piston .010" oversiz
16 KO 235891 RING SET - piston .020" over
16 KO 235892 RING SET - piston .030"
17 KO 235868 PIN - piston .005" oversiy
18 KOA235828-10 CONNECTING ROD ASSE? 23
19 KOX 379-6 OIL SEAL - cranks
20 40035 BEARING - crank >
21 W  5063-S KEY - 1/4" Sq. X mp Coupling) = = * °
22 KOB235949 CRANKSHAFT R
£ 23 A 27001 KEY - fla /16" x 1-3/8" (Flywheel)
24 KOX 271-30 OILSEA \kshaft front e cccccccce-

25 KOX 25-88 WASBERCMIEI I ccevosoocccanancns
26 KOX 119-14 N coial Marsden 5/8'" NF s ¢ s

e © o o o
°
e o © o o

- 010" undersize

e o o e o @
°

o o L] o [] o L] ° e o L] o ° L] L] °
o T O T g ergurgary ey e e N N LR Nl el e

e o o o o o o
°
e o o o
e e o o
e o o © o o o°o o o
e o o o o
°
°
°
°
e o e o

Printed in U.S.A. January 1971



14

0 QD @p|

)




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 15

4 44 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO, DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std. size) *°°°* 2 8 @ siistie mleietis s |
2 KO 236763 RING SET - piston (For oversize, see item 16) * =" |
3 NSS RING - fop comipressign, = =55 5 & #8455 & a® @55 8 856
4 NSsS RING - 2nd compression (Includes expander) *°°°°°°°°
5 NSS RING - 0il (Includes expander) ** e cceccccccos
6 KOA236631 PISTON ASSEMBLY (For oversize, see item 15) ===~ *
7 KO 235811 RETAINER - piston pin ****-c* s ceeoccccnc.
8 KO 235803 PIN & pistom *= s Sa@e e s so w s dns mws =n e e e oo o0
9 NSS PISTON *°*°c*ccsscecccscoe [ S T T Y
10 KOA235828 CONNECTING ROD ASSEMBLY (For undersize, see item 18) * * °
11 KO 235003 WASHER: - specigl == = ==%« da'sc s nssainnse e oo s 0 s e
12 92~ 6 LOCKWASHER—3/8”""" ..... ccosccscoosco e e
13 KO 236611 SCREW - cap, connecting rod === cccocccecn
14 NSS ROD—COnnecting e 60060666060 cce0so0ss s c e o000 s e
15 KOA236633 PISTON ASSEMBLY - .010'" oversize ® * 22 °°°°° R R
15 KO0OA236634 PISTON ASSEMBLY - .020'" oversize 7~\ UL NGRS
15 KOA236635 PISTON ASSEMBLY - .030" oversize g N\~ = s o=
16 - KO 236764 RING SET - piston .010" oversize ‘ A EEEERRE R

16 KO 236765 RING SET - piston ,020" oversi
16 KO 236766 RING SET - piston .030" oyarsi
17 KO 235868 PIN - piston 005" oversize\’
18 KOA235828-10 CONNECTING ROD ASSE
19 KOX 379-6 OIL SEAL - crankshs
20 40035 BEARING - cranksha
21 W 5063-S KEY - 1/4" Sq.

.
e e 6 e 606 066 © 06 0 0 o
© ® ©o 0 0 6 8 0 0 0 o

°

.010 undersize

=

29 KO 236509
30 KOA236507
31 KO 236506

- . 005" s
ASSEMBLY - counter balance °
, BEARING - gear assembly *°°°°
ACER_.Olon.......-...o--.. ..... © e o o

32 KO 23651%
33 KO 23: SHAFT - counterbalance stub * e ccccccce

22 KOB237034 CRANKSHAFT ° o 60060606 008oocoocoocoocococescososoess oo
23 A 27001 KEY - flat 3/ 6% 1=3/8" (Elywheelfrr = fis snme o clva
24 KOX 271-30 OIL SEAL 9 aft fronte " " cccsesscccccocc s
25 KOX 25-88 WASH [ T T T o 6w ee
26 KOX 119-14 Marsden 5/8" NF = *ccccccoc-- cescce e
21 C 15060 ] exterpal 1/2" ID® *° s *mrosscscecactscsas
28 KO 236504 .02011---.- ..... e e 6 s 000000 s 00 - e o008 s 0

DO DD DO D B> DO RO o b b b b b D) bt b b b b b b e bt DO DD DD R DD R et e et e

Printed in U,S.A. January 1971







CASE 220,222, 442 AND 444 COMPACT TRACTORS

220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO,

U W+

KO
KO
KO

271077
235175
270889
KO 235656
KO 236705
KOA236303

KOA235737

KO 230170-S
KO 230265-S
KO 235007-S
KO 235125-8
293-4

KoOX
41- 18
113- 206
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
KO 235950
192- 21
61- 616
C 14399
KOX 379-6
40035
KO 235757
KO 235070
205- 27
KO 235815
192- 21
113- 207

C 14398
C 14906
KO 235165

KOX 271-30

KOX 379-6
B 59393

KO 220174
KO 235048
KO 275144
KO 235025
KO 235353
KO 235757
KO 235070
KO 236705
A 72108

A 72100

KO 275341
KO 235057

Printed in U,S.A.

KOX 271- Q
KO 2358 LYWHEEL ...
195- 5 ASHER - special, plated - -

DESCRIPTION
BOLT - cylinder head (Length 2-1/4") - -
BOLT - cylinder head (Length 2-1/2") « « «
WASHER - cylinder head bolt « « e ¢ ¢ o ¢ oo

HEAD - cylinder
GASKET - head

BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
rod assembly, camshaft, valves, bearings and plate)- -
BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « « -

INSERT - exhaust valve e oo oo oo

INSERT - intake valve seat - -

GUIDE - valve
SHAFT - stub, governore - -
BEARING - needle, governor shaft « e cecececeee
PLUG - expansion
BOLT - 3/8" x 7/8" NC hex plated
LOCKWASHER - 3/8'" plated
GASKET - camshaft cover -«
COVER - camshaft gear
LOCKWASHER - 1/4" plated

® 6 e 0 0 0 o o

LOCKWASHER - 3/8
BOLT - 3/8" x 1"
PLUG - oil drain

BOLT - 1/4" x 1/2" NC plated \Ne)y « « =+ =+ o « « < v
GASKET - oil pan-e e -« . ° 0. e o0 0 0 0 o e e 00
BA_SE_Oilpan...o. N e oo s 00060000

NUT - special, Marsden 5/8" NF e« ccoccece.
DIPSTICK ASSEMBLY -
"Q'" RING - dipstick
STRAP - lifting =« - - .
NIPPLE - o0il drain extension ¢ ¢ « ¢
GASKET - plug, oil drain e e e s e e e cecccoee.
KIT - engine gasket and seal .
SEAL - crankshaft front gil ¢ ¢ e cc e oo c oo
SEAL - crankshaft rear 0il « e+ ¢ c e oo oo
GASKET - fuel strainer bowl « « -
GASKET - breaker cover -
GASKET - breather plate - -
GASKET - valve cover e s e e oo
GASKET - camshaft gear cover
GASKET - 0il pan
GASKET - shim, bearing plate, .010"= = = - ¢
GASKET - shim, ,010 ¢ ¢«
GASKET - cylinder head < - - ¢
GASKET - fuel pump flange
GASKET - carburetor flange
GASKET - carburetor air horn - -

GASKET - 0il pan (Not used on this model) * ¢ * *

January 1971

p-a»—u—w—u—-%mHHHHHHHHHHHHHHHHHHpmHHgmmuump»—n—amm;—u—tmmr—w—wdmhﬂr—w—w—-

17

6
3
9
1
1




18




CASE 220, 222, 442 AND 444 COMPACT TRACTORS

1o

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO.

~J U1 W

KO 271077
KO 235175
KO 270889
KO 235820
KO 236705
KOA236293

KOA235952

KO 230170-S
KO 230265-8
KO 235007-S
KO 235125-S

KOX 293-4
41- 18
113- 206
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
KO 235950
192- 21
61- 616
C 14399
KOX 379-6
40035
KO 235757
KO 235070
205- 27
KO 235815
192- 21
113- 207
KOX 271-30
KO 235818

C

14906
KO 235165
KOX 271-30

KOX
B

KO
KO
KO
KO
KO
KO
KO
KO
A

A

KO
KO

379-6
59393
220174
235048
275144
235025
235353
235757
235070
236705
72108
72100
275341
235057

Printed in U.S.A."

DESCRIPTION
BOLT - cylinder head (Length 2-1/4")
BOLT - cylinder head (Length 2-1/2")
WASHER - cylinder head bolt
HEAD - cylinder
GASKET - head

BLOCK ASSEMBLY - ‘cylinder, short (Includes ‘crankshaft,

°
°
o e 0 0 0 0
e

rod assembly, camshaft, valves, bearings and plate)
BLOCK ASSEMBLY - cylinder, standard bore

INSERT - exhaust valve , , ,, ..

INSERT - intake valveseat _,......
GUIDE - valve |, . ..cccocccccoccs
SHAFT - stub governor , .. ...cecooeee
BEARING - needle, governor shaft .....
PLUG - expansion, , ., ,.cececsocoocoss

BOLT - 3/8" x 1-1/4" NC hex plated _ . . .

LOCKWASHER - 3/8'" plated , , , ..
GASKET - camshaft cover , ,, ..
COVER - camshaft gear  , , .
LOCKWASHER - 1/4" plated , @
BOLT - 1/4" x1/2" NC @

ALEN\E P o os s

GASKET - oil pan _ _ , ¢ o R o e Bt
BASE-oilpan.....\>?........
LOCKWASHER-3/8"
BOLT - 3/8" x 1" N seeket head . . . . ..
rear‘........‘.
ghaftball , . . ........

pearing plate .010"_ . ..

WOLOM - e A e W s

iming hele U0, ov s s nis o

ASHER - 3/8" plated , , . ........
=8/ NC plated | . 5 v os was

SEAL - crankshaft front , , . .....0c .
PLYWHEEL | , . . .\ eeeneonncanans
WASHER - special, plated, , ,,...cc000
NUT - special, Marsden , , ,..,..c0cooce
DIPSTICK ASSEMBLY | ., ... .ccccooceos
"O" RING - dipstick ,,.....c00000
STRAP ~ MILHE" | | o, o o ai's shape ams s
NIPPLE - o0il drain extension , .. ....00 .
GASKET - plug, oildrain ,,, ., ...cc0.
KIT - engine gasketandseal ,, ,,.......
SEAL - crankshaft frontoil _,_ ,......
SEAL - crankshaft rearoil, , . .......
GASKET - fuel strainer bowl _ ., ......
GASKET - breaker COVET _ ., .. cooe o
SEAL-breather..o....oo-o.l...l
GASKET -valve COVEr | . . .. cooocwooe
GASKET - camshaft gear cove\,,_,,,,
GASKET -0l Dan ; . ; .o s st imse s+
GASKET - shim, bearing plate, .010" _
GASKET - shim, .010", . .........
GASKET - cylinder head ,,,........
GASKET - fuel pump flange , . ,......
GASKET - carburetor flange, , . .. c oo
GASKET - carburetor airhorn , ,,....
GASKET - oil pan (Not used on this model

°

e © © o © © © © ©® e e o o © 6 o o© o o

e © o © © © © © o © o e © o © o o © o

)

e © e e e © e © © o © o o © o © o o©° o o

January 1971

REQ'D
cetarsisgn o O
iy ae s w D
P w pmas O
é s w wige ok
T

Myp— |
w e w5 e
o« swn s s s es 1
o
P
. & de s 5.8 @ L
b Ve e eww L
s m GE R g e
S
y o T b R
iiw was pmm e b
aaw mme w s X
ou v e S 3
i s e d T e
5% & % 95 B Sl &
o e wmis &
v @ s Seme 3
b g e,
PR
e wodd e D
5 v s ww a A
s nae & Gk
ceeseceess UAR
. Sae s umweal
-
ol L S
b ome s e w B
ssaihegasas 1
P e NV
P PRI
e o s L
s Sm e sm s o
RIS Lachr o |
odim @ pease B A B L
san mewms eemn il
ARt e
o 5cen BiEPIE B
o wasw m s w e
e i
e ek R s o
PP |
s 5wy m e &
s b m e aeE gl
3 5w @ sl @ e
O AR
e s S A O
e o 5 as o _swe DAR
i wwn v p i L
R e
o e st e L
SENPRe e







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 21

AN 444 COMPACT TRACTORS 21

4 44 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO.
KOA236960
KO 235175
KO 270889
KO 236792
KO 236705
KO 237064
KOB237182

ook W

8 KOA237033-8
9 KO 230170-8
10 KO 235007-8
11 KO 230265-S
13  41- 18
14 113- 206
15 192- 21
16 KO 235025
17 KO 235026
18 192- 19
19 113- 6
20 KO 235353
21 173- 221
22 193- 26
23 KO 235950
24 192- 21
25 61- 616
26 C 14399
27 KOX 379-6
28 40035
29 KO 235757
29 KO 235070
31 KO 235815
32 192- 21
33 113- 207
34 KOX 271-
35 KO 235818

36 195- 5

37 KOX <
38 C

39 A

42 KO 748
43 C 14398
44 C 14906
45 KO 237395
46 KOX 271-30
47 KOX 379-6
48 B 59393
49 KO 220174
50 KO 235048
51 KO 275144

Printed in U.S.A.

WASHER - special, plated 21/32
NUT - special Marsden 5/8" . «
DIPSTICK ASSEMBLY ¢ ¢ oo«

STRAP - lifting « « e s e e e o 00 o
NIPPLE - oil drain extension - .
GASKET - plug, oil drain «. ...
KIT- engine gasket and seal ...

DESCRIPTION
FILLER TUBE ¢ ¢ s cc o O

BOLT - cylinder head special (Length 2 1/2") .

WASHER - cylinder head bolt .« ...«

HEAD - cylinder ¢ c e s e e e cocosoooccssccne

GASKET - head

GASKET - filler tub€ e s e s s 6 s s 0 6 0 s 0 0 o0 o
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft

piston, rod assembly, camshaft, valves, bearings andplate)
BLOCK ASSEMBLY ~ cylinder, standard bore

INSERT - exhaust valve ¢ e e e s o 0 0 0 o ¢
GUIDE - valvVe cococcosccoocossscss

INSERT - intake valve ¢ o ¢ e o o ¢ oo
PLUG - expansion e« c s e s e s o o o000
BOLT - 3/8" x 1-1/4" NC hex plated .
LOCKWASHER - 3/8'" plated « e«
GASKET - camshaft cover «eceo e«
COVER ~ camshaft gear ¢ ¢ s e ¢ ¢ o o

LOCKWASHER - 1/4" plated . . .
BOLT - 1/4" x 1/2'" NC plated

GASKET - 0il pan @‘
SCREW - #10 x 7/16" .u\ head=#achine

LOCKWASHER - #10 1n PR &th e

PLUG - oil dr
OIL SEAL -
BEARING -

aft rear o .o oo
aft ball e o e o s o«
earing plate 312"

w
@
(ol
=
10)
)
[o}
°

e © o © o o o o

"Q'" RING - dipstick « o0

SEAL - crankshaft front oil
SEAL - crankshaft rear oil .
GASKET - fuel strainer bowl
GASKET - breaker coOver « . »
GASKET - breather ¢ ¢ o o o o o
GASKET - valve cOvVere o o oo »

"IDx1-

3

e 8 © o ©® © e © o o

e © © © ©® © © e o © © o o

Oa.oc
Uo

e o © © o o © o © © o o o K e o o o°o o

REQ'D

°
e © o o e o
e o o o o

°
e © © © © o © © © o © o © o O

e © © © © ®© © ®© o © o © © o
e © © © o © © © o o © © o o
e © © e e © e e © o © o o

e © © © © o o ©° o
e © © o © © o ©
e © o e © ©° o o

o'l & o @ ® @ & ® @i@pye & 8.6 @ 8 & ¢ @ e ¢ & & o o o
° °
e o o o o 8 8 o e ® ® © 8 © 8 e & 8 ° s o o 0o o o o o

January 1971

o o
[y
0

O N e N O

Onsuococnu.oo

HwHHH»—t)—nHHHHHHHHH.hu;'—ngp-nml—r-nbu:-b—'qc.or-‘phrbl—‘r—‘







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 23

4 44 ENGINE BLOCK AND ATTACHING PARTS CONT.

REF. PART NO. DESCRIPTION REQ'D
52 KO 235025 GASKET - camshaft gear COVEr c e oo coocoooooocssssscscs 1
53 KO 235353 GASKET -oil pan ¢ soe s oo T 1
54 KO 235757 GASKET - shim, bearing plate, .010" ccccceoceoces cececeeb
54 KO 235070 GASKET - shim, ,010" . . ... § R e G o s ene se1e Slane UAR
55 KO 237306 GASKET - cylinder head s e eceococeeceo ceccocs o eeo]
56 A 72108 GASKET -~ fuel pump flange e« ccccc .- L I |
57 A 72100 : GASKET - carburetor flange e e ¢ e ¢ o o o R R 1
58 KO 231032 SEAL -Dbreathers s ccecoceecoceoceceocscocoocoossscoce 1
59 KO 275341 GASKET - carburetor air horn s e ececceceococecccocceccce 1
60 KO 235057 GASKET - oil pan (Not used on this model) ¢ e < ¢+« - ceo s 1

Printed in U.S.A.

January 1971




24




CASE 220,222,442 AND 444 COMPACT TRACTORS 25

BAFFLES,SHROUDS AND CLUTCH

REF. PART NO. DESCRIPTION REQ'D
1 C 16668 DEFLECTOR - engine air « « « o « » P s s w wen el
2 192- 19 LOCKWASHER - 1/4" zinc plated «ccececcccccccccccces 2
3 113- 6 BOLT - 1/4" x1/2'" NC hex, zinc plated « « c e cecoosee ceeee2
4 KO 235955 BAFFLE - cylinder head «ccccecececoccson SOO GO0 o0 ac0n ol
5 KO 235368 BAFFLE -~ carburetor side air cececoeccececoccces I R |
6 KO 235207 PULLEY - starter « e « s s s o o » W m Bt @ B s ® w5 s s i e siemw ]
7 C 14345 BELT - drive, starter-generator « e e ecececcococoecocccsccccl
8 195- 515 WASHER - 1/4" zinc plated «ccccecceoececcccne B g
9  192- 19 LOCKWASHER - 1/4" zinc plated s « s s o s savovocoacconeasd
10 175- 436 SCREW - 1/4" x 5/8" NC truss head Phillips, zinc plated s « « « « < 4
11 KO 235951 HOUSING ~ DIOWEL « « e« e e oo seseosossssssososasssasssl
12 113- 2 BOLT - 1/4" x 3/4'" NC hex, zinc plated e -ceoeccecccccccccsd
13 192- 19 LOCKWASHER - 1/4" zinc plated e e e e e e c o e o cccocccceccesd
14 KO 235054 BAFFLE—cylinder...............................1
15 C 12603 CHANNEL - deflectOr e cecoccceceeoososscsosocscosssoosoessl
16 C . 17302 CLUTCH ASSEMBLY - (Less screen irspage 33 ceccecceeol

FUEL SYST

A 72073 CARBURETOR ASSEM
A 72100 GASKET - carbureto

1 1
2 1
3 C 10678 ELBOW - fuel pu Thuretor e sececcceccocccsocccss
4 214- 251 CLAMP - hose - G %:w 506l W S8 LS. W wiie e wiel e o e s wisie i
5 C 15007 HOSE - carbur 1/4" e e ee et ie it ancnnnn cveaes e 1
6 192- 20 LOCKWAS A A S n s anD cennE e oo o & e sy D
7 113- 103 BOLT - 1 NC hex s+ s s & 5 s % % st e s S ) s as e me i 2
8 KOA235845 PUMP - .p. models (Repairs page 27) s ceseccccoccos]
9 71- 410 S 4" x 5/8" NC fillister head + s s e e e s o e o essccccn 2
10 193- 60 LO ER-1/4"ccccecccoocsccsasscocoocccocscoscs 2
11 KO 275341 -~ 2iT hOTN e o oceecosocoosocscses s e e B 6 e i w s sl
12 KOA236205 - fuel, 12 and 14 h.p. models (Repairs page 27) o e e oo 1
13 A 172108 @KET-mel pump mounting, all modelse s e e cececccececceccece]
14 C 10657 BOW ASSEMBLY -fueltank o ccccoccececoccccecsoccoce]
15 C 141 CLIP -fuelline +ccoeeececcces e w e @ Sem e s eiiele e oD
16 c 1 HOSE-fuel line 43" ¢ « o c s c e s c e s cacoceocseccsssscscsscs]
17 C TANK—fuel-ouo-oo..-o...--....---- ..... """'1
18 C\U1 CAP - fuel tank (Includes insert) sccecocooooosccscococcscecscl
19 C 45 INSERT - fuel cap e co oo WELa e wals W S s @ siie @ e wim e e s ]
20 C 16796 STRAP - fuel tank mounting « . cocc oo cccccocccssccss s 2
21  173- 215 SCREW - 1/4 x 1/2" NC round head, machine, zinc plateds ¢+« - 2
22 129- 504 NUT - square 1/4" NC « -« <« S B e B wE 6w e 6w ol Sl s siieid D

2

23 C 14690 CUSHION - fuel tank =« ceceeoecocossccscaaansascccss

Printed in U.S.A. . January 1971



E; N L




CASE 220,222, 442 AND 444 COMPACT TRACTORS 27

REF, PART NO. DESCRIPTION

A 72073 CARBURETOR ASSEMBLY ¢ ¢ c cc e o s s 0000 s
1 A 72093 SPRING - idle screw tension . ceecec o oo oo
2 A 72092 SCREW - idle adjust « s e e e ca e e oo eoccene
3 A 72077 JET ASSEMBLY - high speed and idle adjust .
4 A 172076 SPRING - idle jet « c o e o a0 oo s
5 A 72099 SCREW - adjusting (Lean-rich) « « e o o e e e v
6 A 72098 SPRING - Lean-rich adjust SCTeW ¢ o c e oo o
7 A 172079 PIN - carburetor float « « c c e c e s 0 e 0 00 o s 5
8 A 72078 FLOAT ASSEMBLY cccccseccesccecsso
9 A 72080 BOWL - carburetOre e e e s o s s o0 00 o L
9A A 72083 GASKET - DOW] SCTEW ¢ e s 6 6 e o s 6 0 06 a0 00
10 A 172084 NUT AND GASKET ASSEMBLY - bowl « ..«
11 A 72103 KIT - carburetor repair « « « « « « « s e s B e
12 NSS INLET NEEDLE AND SEAT ASSEMBLY . . . .
13 NSS GASKET - carburetor bowl ring ... .. NGO 00
14 NSS GASKET - carburetor bowl. . « « « AR

15 A 72083

A72073 CARBURETOR

GASKET - DOW] SCrew o o o o o ¢ e Qe W0 70 o o

QO
W

FUEL
1 KO 230675 KIT - fuel p @KOA%SMS UMD ¢ e o 0 oo - .
NSS UMP VALVE ¢ e oo e oo osooen
NSS R -valve c e cevecacoc o receenn s
NSS RAGM ASSEMBLY ¢ ¢ c coco0ocecnes
NSS G - diaphragm « c cocccecococscn-

w N

NSS
NSS
NSS

NS
NS
2 A 08

Printed in U.S.A.

VALVE ASSEMBLY ¢ e cccccecocccscsccs
GASKET -valve ¢ c c c e s s s s 00 0o oo o sl e
DIAPHRAGM ASSEMBLY ¢ ccococccococse
SPRING - diaphragmm ¢ c c s s s o o' e oo co oo
GASKET - valve c e c oo e e caacsscacccss
GASKET - fuel pump mounting « . ece oo

A 172108 1/
KO 236387 @@9 - fuel pump for KOA236205 pump « « « ¢ ¢ = o «

January 1971

pb b b b DN D) b= b e DN DD




28




CASE 2220, 222, 442 AND 444 COMPACT TRACTORS 29

CHOKE.THROTTLE AND GOVERNOR

REF. PART NO., DESCRIPTION REQ'D
1 C 16449 CONTROL - throttle e s ecceceoocoosccooccocnss “ % ow e s 1
2 C 12224 HANDLE - throttle control, black =« e« ececec.-. B T T |
3 C 16448 CONTROL - choke s ecoeceee i 0w we e e P T |
4 C 14506 HANDLE - choke control, white « » « ¢ e o o c 0 e 0o coe oo 1
5 111- 1 BOLT - 10-24 x 1/2" round head, square neck « e« .. . ceecen oo 2
6 192- 18 LOCKWASHER - #10 Std, plated « ... e w W sie wimiis w o .o s ebe D
7 129- 17 NUT - #10-24 plated -« o oo oo 0 o eaR s . e s W e W 2
8 KO 235494 LEVER - GOVEINOT o ¢ s cocooossones et sesesseasssan s 1
9 15- 420 BOLT - 1/4" x1-1/4" NC hex + s+« o s « - ceeccen cees 2
10  195- 515 WASHER - 1/4" plated « « « « « « g . s ae SRS 2
11 25- 104 NUT - 1/4" heX e ccoocoen- N GG GaDoT o e o S S S e 1
12 KO 235496 SPRING - gOVEINOT o o o o o o o e e c e s ess s ee s s e m e
13 192- 19 LOCKWASHER - 1/4" plated « « o o« = = & @ ie s sells mieiie o o o e e .1
14 KOX 25-67 WASHER -thrust e¢cceececoocccsccceeces o aim s wiielene B:i6 B @ W 1
15 KO 275690 WASHER - wavy o e o oo o 5wl e wiias & siie T R T |
16 KO 231052 CLAMP - swivel, Wire « « ¢ c e e o o o cecsscsesscscass ]
17 KO 235086 LEVER - speed control « o e e oo e S NN esececococecee eeol
18 KO 235085 SPACER - speed control bracke cainle me s b e B B G 1
19 KO 235084 BRACKET - high speed stop . cseesssscesssecssss]
20 129- 37 NUT - #10-32 heX o o o e o o N\ e e i he e B e W e s e e D
21 192- 18 LOCKWASHER - 3/16" do ----------------------- 1
22 A 10326 JOINT—baH----. . s e o s s s e s e seeseesesssses ]
23 KO 235277 ROD - throttle - - = N Ve o o miin o 8 sin w0 wfe @ @ ais @ we TSR |
24 KO 235278 RING - retaining,Atfeotilerod « o o ¢ 0o o0 o o oo I I, |
25 -KO 235476 BUSHING - gov r&ey0oss shaft e e e e cccececseocececncs 1
26 KOA235256 SHAFT ASSE gOVETNOT CTO8S ¢ o oo oo e oo ceesenene 1
27 KOX 293-4 BEARING governor shaft «cececececcoceoconoce ceeel
28 KOA235743 GEAR Y - QOVETNOT « o oo oo oo N =T
29 KO 235125-S SHA® T StUD s e oo sosoeosoosasensescss % an g
30 KOX 25-55 governor StOp pine s« o e oce o e s ceeesmn sl
31 KO 231355 P EINOT StOPs+ oo oo s ecooesnocasaccsossos o e s 1]
32 KO 235900 ET - throttle cable ¢ e oo e e R ecoeecce ]
33 KO 235603 —bracket « e o o e o o S e W e e e e e e e S v ower 1D
34 KO 23568 ACKET - choke cable es oo oeeoccscsssccscscacs o B wessar s if

@ CREW - #10 x 3/8" NC fillister head « oo o= I |

&

Printed in U.S.A. January 1971



&

K\\‘"h'h,\v
{\:\\?"Immlm
’\\\u} '
\
R\\ﬁll/
*\\\j(
%
\\\‘b
(\\‘L
{\\\.
\‘ nl»
§\\b
{\\\\L
\\\\ ].h
N “u
( : 7 %b |
:\%\:Lu
|'\/ “HHL\‘ |
3 Ilh
P mnnmunmmhlIb
/'/lL 4 mummuuw
- Pt k, W""“m“"tb
/ T’ numm.llh
\\ > % mﬂuu"l]L
',/ \ Ill‘ ||IL
- 7 /1’ A llll
14 L', :Eb
A [\ ‘1\\
" :
"\L
\\\
| .
i
lb
A
- |
s , |
\\\\ |
1| )
;/)
'y
//
1 \‘
, -
| \
\\ .



CASE 220,222, 442 AND 444 COMPACT TRACTORS

R
1
2
3
4
5
6
7
8
9
0

1

O D O DD

PULLEY CLUTCH & LINKAGE

EF. PART NO.

C 10487
C 17302
C 14224
C 16682
132- 48
113- 207
195- 104
131- 178
195- 126
353- 441

DESCRIPTION

KNOB = 1EVEL o5 sw srve-s a1 o sToms & 5 .6, 6 o s5e o8 6.5 & siie 6 & 576 & oo
CLUTCH - PTO, less grass screen (Repairs page 33)

ROD - clutch control . ...«
RETAINER - clutch rod

PIN =:cotter 1/8 X 17 as wiane s a6 w0 wos i a5 o0 o apls & 6 & & @
BOLT - 3/8 X 1" NCHeX s ofe s sin o 6 eits o = aiemaisiin o sisa'ls o sii0 s o »

WASHER - 3/8"

BUSHING - clutchrod, .. ..

ccccccc

NUT = lock 3/8"-NC heX e e e s seonrasansascosii
WASHER -~ spacer (Used on models without hydraulic

HYDRAULIC RESERVOIR @NTING

C 14240
C 14241
187- 1251
C 14246
C 14690
113- 118

Printed in U,S,A,

January 1971

31




32




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 33

CLUTCH ASSEMBLY (PTO)

REF. PART NO. , DESCRIPTION REQ'D

C 17302 CLUTCH ASSEMBLY - (LeSS SCT€€n) s s e s o coscosooseccsscs]
1 C 15721 SCREEN - grassS « s e s oo S caete siiatis o7 wiieiin w wele it o ofiale &l
2 C 15717 HUB - ClutCh e s ccocoecocsccccscaccsos S5 % e 5 see ]
3 C 15718 PLATE - clutch ¢ e e e ooeao Site W PiRie e s s s @ B e e wm _ |
4 164- 41 SCREW - 5/16 x 1" NC flat head socket «sccecceococecccce
5 193- 176 LOCKWASHER - 5/16" countersunk ext, teeth e e eccoeecee 2
6 C 14291 DISE ~EFICHION -0 & v g 05 g6 & o608 & b 8 50 8 €% % & i % §
7 C 15515 WASHER ~ Spring e s e ccsceeceoccccccscsscccccscsccelh
8 C 15557 WASHER - spacer 050"« cccccesecccccccccccssecccsh
9 C 15719 " PULLEY - ClUtCh e e cecocococosasoccassoasssacscal
10 C 14295 BEARING - cam and pulleys e ccceccoccceccccccccccccs
11 C 15556 WASHER - spacer 010" ¢ ceceoeocecccccccccacacossssl
12 C 14293 COANL S S5 i6 5 wite i bieifs s wiie fsem miie = ® eis e s sia  8iee Sk B D
13 C 16786 SPRING - clutchload ccccecocesocscocsceccccsocoscscsss 2
14 C 15743 WASHER - Spacer «eeseess«- s EE R sE w e ueas |
15 C 16464 SPACER -~ hub e eoeeeoes TR
16 195- 2036 WASHER - fan 13/32 x 2" OD cecesseceecen]
17 C 15744 BOLT - 3/8 x 3-1/8" <« e R I R |
18 C 14994 ARM - engaging o ..« .« e T |
19 C 16616 FAN = « st s = =i o ot aiiaCant 2 0NGES) P oin mitniieiin @ 3ial s s isie § isiemetel sksiiel il
20 113- 208 BOLT - 3/8 x 1-1/4" e, zinc plated =« ccceceeecaed
21 192- 21 LOCKWASHER-3/. A s A

Printed in U,S.A.

January 1971




34




CASE 220, 222, 442 AND 444 COMPACT

REF. PART NO.
1 C 16195
1 C 16196
2 C 16731
3 121- 106
4 C 16364
5 C 15183
6 C 15184
7 111- 1
8 192- 18
9 129- 17
10 195- 512 -
11 C 16694
12 C 16362,
13 132- 46
14 C 14500
15 111- 109
16 131- 71
17 C 16368
17 C 16369
18 13- 514
19 192- 20
20 C 14729
20 C 14730
21 192- 23
22 113- 424
23 C 16239

Printed in U.S.A.

HOOD,FRAME AND GRILLE

DESCRIPTION
FRAME - main, 220 & 222
FRAME - main, 442 & 444 . . c ¢ e o 00 c oo
TRAY - battery
SCREW - 5/16 x 1/2" whizlock « « ¢ « ¢ o ¢ o
HOOD AND GRILLE ASSEMBLY .. .. ..
SPRING - hood latch
LATCH -hoOd ¢ c s oo oescccoacoccecsce

e © 60 06 0 0 e e 0 0 0 o

BOLT - #10 x 1/2" NC round head, square neck

LOCKWASHER - #10 ¢ c c c e e s o e o cooooe
NUT - #10 NC hex ...
WASHER - 7/32" zinc plated «.....
CHANNEL - instrument panel liner . .
ROD - hood hinge « « « = s »
PIN - cotter 1/8 x3/4" e ccceoeeens
SPACER -hoOd ¢ cooccocccesccssssse
BOLT - 1/4 x 1-1/4" NC round head
LOCKNUT ~ 1/4" NC hex . « «
PAD - foot L, Hoe e e e e e oo
PAD - foot R H.e e e e e 0 e 0 e
BOLT - 5/16 x 7/8'" NC
LOCKWASHER - 5/16"
SPACER - rear frame
SPACER - rear frame
LOCKWASHER - 1
BOLT - 1/2 x 1"
STRAP - batte

o o o o

TRACTORS 35

1
1
1
4
1
1
1
2
2
2
2
1
1
1
1
1
1
1
1
2
2
2
2
4
4
1

----- o o @
e e 6 0 0 o o o
e e o 0 ¢ & 0 o
e o e 8 0 0 0 o
e 0o 0 06 00 o0
e e s 0 0o 0 0 o
e o e ® 0o 8 00
e e 0o 0 o o o o
@ o0 0 0 0 0 o
e o 8 o0 0 0 o
e ® e 00 0 @ o
e @00 0 0 0 o
e e e o e 0o 0 o
e 6 060 0 06 0o o
e e o 0 5 & & e
® 60 s 0 & o o
e o o 0 © o o °
© 60 0 0 0 0 o

January 1971







©Co-1m U WWN

SEAT,FENDERS AND TOOL TRAY

EF. PART NO.

C 16408
C 16404
113- 441
113- 447
113- 424
192- 23
C 16430
C 16429
C 16129
C 16651
C 15410
195~ 2021
26- 524
C 14534
121- 106
C 17152
C 16444
C 16445
C 16446
C 16447
C 16393
195- 2029
C 17216
C 17066
131- 178
C 14728

Printed in U.S.A.

DESCRIPTION
SUPPORT - seat, front
SUPPORT - seat, rear . - -

BOLT - 1/2 x 2-1/2" NC hex (220 & 222).
BOLT - 1/2 x 3-1/4" NC hex (442 & 444).
BOLT - 1/2 x 1" NC hex « o+«

LOCKWASHER - 1/2" ..
TRAY ~t0o0le oo
PIN - seat hinge - -
SEAT - 220 & 222 -
SEAT - 442 & 444 .
CUSHION -~ rubber
WASHER - 5/16 x 1-1/4" OD, zinc

BOLT - 5/16 Xx1-1/2" ¢ cc oo veococns
BUMPER - seat csccoscoococoscs
BOLT - 5/16 x 1/2" flange whizlock « « . -

HINGE ASSEMBLY - seat

FENDER - L. H. (442 & 444) . . . . .<(
FENDER - R. H. (442 & 444) . . .

FENDER - L. H. (220 & 222) -

FENDER - R. H. (220 & 2
LEVER -~ shift ¢ ¢ o ¢
WASHER - 7/16 x 1-1/
SPRING - shift lever
WASHER - cupped
NUT - lock 3/8"

GRIP-shiftle

plated «ccce - R R

Jele o oosccsoscscoscssoncces
NG i

hex/ ¢ e e ¢ o e e Y eiTeid a8 et 6 et Sitete

January 1971

CASE 220, 222, 442 AND 444 COMPACT TRACTORS 37

Pt e b b b b b b b b D DO R R OO







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 39

220 AND 222 FRONT AXLE

A

REF. PART NO. DESCRIPTION - REQ'D
1 C 14129 AXLE - front « ¢ o o o o« & .90 O G0 00 0000 T CcoGooooGoon i
2 C 14128 SPINDLE - left hand « e e e cccoooeccesocs B R |
3 C 14131 SPINDLE - right hand ¢ « ¢ ¢ ¢ ¢ s & s @ s e w.Eils s @ei% & Sl s e site s e E]
4 138- 99 DIN = TOIL o o sriin o oiain o mia s o 08 @ x aiia o o @ d 0 OOG D000 008 D 2
5 C 11906 WASHER - thrust « « e e e e e e e S5 aidiie) et e 00 G G000 0 es 4
6 219- 404 FITTING - lube o oo R P S s s aie s w e w3
7 C 13106 COVER - lube fitting « ¢ « s e o 0 o o o « siie i Biedials; siisie o 8 o sr s i . 3
8  132- 311 PIN - cotter 5/32 x 1-1/4" « « « v « « . SRR TR
9 C 12975 WASHER -~ wheel spindle <« cc ccoocoocooooococcccscssss 2
10 A 30881 WASHER -~ wheel SPacer o cccoecooooocccescsese o st wea s eeo B
11 187~ 1046 BOLT - 3/8'" NC indented hexhead «cceooceooeoseces e e
12 C 14334 TIE, ROD o s « 515365 sie o winice 3 sisans S ooH oG 500 60 30000080 ol
13 C 12102 BALL JOINT - 1/2" R, H.thread «ecececeoceeccaccaaasa 2
14 192- 23 LOCKWASHER - 1/2" zinc plated « e« oo o % sE e e e @ nmd © @ 3
15 129- 125 NUT - 1/2" NF hex R. H, thread . ainetis n wiie o sistier s siieiia o 250
16 C 13605 BALL JOINT - 1/2" L. H, thread - 000 0 000 RO GI00 6o X
17 129- 325 NUT - 1/2" NF hex L. H. thread « X\ \ye s e s e ce o oees AR )
18 C 16401 ROD - drag link » .......... s S 8 1
19 C 12003 PIN—axlepivot........@ n e o miieate st w aiierie w aiie s s L

c e e s eecescs s se s «e 2

20 219- 17 FITTING - lube « o« o . \.X :
X S

1 C 14151 Pt B £ s e . T
2 C 16382 7€ R ISR B : ceieil
3 C 16383 TR AL EREG ST S . e B
4 138- 99 AN BRI e B stz 9
5 C 13605 AR NNNT — 1A ST Phredel o v s« s . 0 winmis s o ol 2
6 C 13716 \ PRI A I S0 L S S Aot ARG
7 219- 404 TING - Iube e e o ccoweos S s ATE 8 e BE% e e R R s
8 Ri= lube fitting s « 6% 5 s v os s oot 0 » R N D P S
9 = GOleP B B0 Bl M e & v opais ¥ s m s sile & m e miwie ) et 8
10 WASHER - wheel Spindle o e ccceovececeocccccccccsaasscs 2
11 WASHER - Wheel SPacer o ceocecoececoecoococcocosss aie s iR
12 BOLT - 3/8" NC indented hex head «« «cece e co. B PR T |
13 BALL JOINT =4/2" R, Hothteats i s oosms smss s A SRt X
14 LOCKWASHER - 1/2" zinc plated « -« .. PRI R P
15 NUT.= 1/2" NEhex R, H. thréad tcc « oo o o6 % aa s 5100 s s ste- B
16 NUT - 1/2" NF hex L, H.thread + c e c e o0 0 e 0o ese .o shae u e D
17 C 16384 TIEROD ...... 33 B 0 o0 oG ol o Do A BIG0 G 55 o it
18 C 16401 ROD -draglink « .o cos ST T e e e e e petete, TP R |
19 C 12003 PIN - axle pivot + e o e o o » st sie s L T e 1
20 219- 17 PITTING = 1UDE «7.a o awe’s o oo biaiia aa s aye e oz aie o 9o o or e atiel 1D

Printed in U.S.A. January 1971




40




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 41

REF. PART NO.,
1 C 16945
2 C 16944
3 131- 356
4 C 16200
5 C 16644
6 C 14200
7 C 14201
8 131~ 1112
9 G 49048

10 192- 20
11 113- 113
12 C 14990
13 113- 206
14 192- 21
15 195- 2069
16 C 15096
17 126- 16
18 C 16692
19 219- 404
20 C 12975

Printed in U,S.A.

STEERING GEAR

DESCRIPTION REQ'D
CAP - Steering wheel ¢ ¢ e ¢ ¢ e o0 00000 e e 000606000008 e ee o]
WHEEL - steering **ccccvcscoccocccccccccccacasccsns 1
NUT - lock 5/8" ................................. 1
SHAFT - steering **cccccvceccccoscccoscccscccccccss 1
SUPPORT - Steering gear cccccocececococc e oo e e e oo e 1
PIN - pivot s s ccccccceccecccccocoscscacssacccncsss 1
WASHER -~ shim ¢ ccccccocoooocososccocoscsccococsscsssos 4
NUT - jam 3/4n .............. B I S 1
WASHER ¢ ccccccoccoscoococscssocsocsssccasocscscssscccsos 1
LOCKWASHER - 5/16" zinc plated « s ceco oo ceeeenecnn 1
BOLT - 5/16 x7/8'" NC hex eccesesoce 6 ccscocccccs e S |
GEAR - steering ==+ - ©ccococccsoccscsescccesecesac o 1
BOLT - 3/8 x 3/4"NChex scccscccessccccccccs eecco e 4
LOCKWASHER - 3/8" ........................ seceood
WASHER - 5/8” zinc plated e e ccceccsssccocccncccncen o1
BUSHING - f]_ang‘ed nylon ....... e\3\® o e 6000000000 s o0 e 1
KEY - Woodruff 3/16 x 3/4n ..... o\N\e s s cccoo0c000 e o 1
TUBE - steering * ¢ **cc*e> cesese e ceeccoccnces 1
FITTING - lube 45° * *cc oo o739 \Net)o s ososccccccccccos e 9
WASHER - 5/8” ,,,,, @ ..................... 1

January 1971







CASE 226,222, 442 AND 444 COMPACT TRACTORS 43

BRAKE ASSEMBLY

REF, PART NO., DESCRIPTION REQ'D
1 C 17316 PEDAL - brakees s s s s s cesececsocos e e e s oo cecooce oo e s 1
2 C 12975 WASHER_brakeshaf © o6 006000 coe s s oo eo o6 s 60000 e ]
3 132~ 336 PIN—cotter1/8x1-1/2"--- ...... B I |
4 C 16370 SPRING - pedal return = = s« =« e cecceosessccscocecesocsss |
5 131- 164 NUT—lOCkl/Z"NCheX"""-"'°""""""°""2
6 C 16143 LEVER - brake lock s cccescocecoscsceccecocccccsacccn]
7 C 16379 SPRING - brake lock * == ceocecs o s eeccscsecscs ]
8 C 14946 ROD - brake (220 & 222) -« e ccocoocsscocssoecseocasoee oo ]|
8 C 14945 ROD-brake(442&444)'°""’"°"'-""°"'-"'-"1
9 195- 104 WASHER—7/16" ......... e e ococesoccococoocscseocsoeesocce e |
10 132- 310 PIN—cotterl/Bxl”---'- ..... ccococesecesesscocsscosscse ]
11 213= 4 CLEVIS—S/S"""'" ..... ceoceocescececcoccsscoecccenoe |
12 141- 4 PIN - clevis ¢ e °ccoveossocecoccoccccccccsocccccoccs]
13 132- 321 PIN-—cotter3/32X1"-"°°~'--""-"'-'°'-°°'-"~1
14 C 16655 ARM -brake *ese*eceososscccscooscocncoccsacccsccse]
15 138~ 96 PIN—I‘Oll3/16X1”‘ ..... e e o oo SN s o006 eeo0ocseseocs o |
16 C 13866 SHAFT - brake e s s ccccecocce N\e¥eocosacsooccoossse ]
. . 1

2

17 c 14187 BAND - brake=® s °°°* e o0 0 o o 60606000 csc0006 000 o
18 C 13526 PIN—CIeViS""""""@ o000 00 0000 00 o0 oo oo o

220 442
Q\ 222 444
“ Holt o co oo ccececeecceco e o e 2

1 C 10263 D

2 C 10314 r wheel « s ¢ oo oo ccoocccsceascsccecsses 10

3 C 12081 ront e c e oo e cecsoces e ceccoesccsee 2 2
4 219- 1 —lube s ccccecccocos ccescesecsecsscsses 2 2
5 Cc 12110 ING - wheel, inner sceccscececcceccccccoce 2 2
6 Cc 12111 ARING - wheel,outer < cccccceococreccccccenne. 2 2
7 C 1237@AP—plaStic,frOnt---°'-~---°--'-------'---‘2 2
8 A 701% CAP - hub, rear (optional) =+« cececescccscnone eee 2

9 C WHEEL - rear, 6 bolt = <+ = coeoeeo 2
10 A BOLT_rearwheel ........ © o e © 0060600008006 s 0o 12
11 A 2 CAP - hub front wheel (optional) «eecceccececcccccee 2 2

Printed in U.S.A. January 1971




44

MOUNTING POSITION FOR 220 AND 222 TRACTORS



CASE 220, 222, 442 AND 444 COMPACT

REF. PART NO,
1 cC 17319
2 219- 404
3 C 16741
4 C 16751
5 C 16750
6 C 17249
7 C 17250
8 13- 614
9 131- 178
10 C 17174
11 164- 42
12 C 17281
13 C 17067
14 C 14525
15 138- 2054
16 C 15564
17  195- 521
18 353- 462
1 C 13360
2 192- 23
3 113- 424

D
<

Printed in U.S.A.

MPLEMENT LIFT

TRACTORS 45

DESCRIPTION REQ'D
LEVER ASSEMBLY - implement lift . ¢ ¢ 6 6 6 c 6 6 6600 s o siis s st w i
FITTING - lube 45° . ..o ovs e Gt @ w e e el FE A R 1
ROD - height adjust ¢ c « ¢ ¢ c e e e 0o ceooe N I e R e T R
KNOB - height adjust « « v s o« « 20 G 0O 0 g N N e i |
ARM - indicatOr .. e e eooe oo b6 @ atae w s e el b wie e sliae wne 1
BRACKET - mounting top « ¢« ¢ e ¢ ¢« 0 o - o orisie 4'siie s ae mnie 500 ovo al
BRACKET - mounting bottom . ... .¢c e e A P = B |
BOLT - 3/8x7/8"NCheX «eveeeooesess S es s e an e e b
NUT - 1ock 3/8" v e eeevonnss s % DS e e s o sz @ 4
IIFT -1atch e v o e 6 e 0 0o v v 56 e s el eidee e 8 sonpooaodl
SCREW - 5/16 x 1-1/4" flat head SOCKEt o c e s e c o v o cooooase
SPACER - latch ..... 0/ o olo A GpGOD NG E6a0 6 P
ROD - lift lever push . « ¢ ¢ ¢« ¢ & & B N PSP |
BUTTON ~thumb. « « c e e e v o s o oo secccososssssscseassssl
PIN - spirol 5/16 x 1-3/4" ..... I PO |
SPRING - lift lever .. .. .. R S |
WASHER - 3/8 x11/16" OD. siie o siteis @ st m 2
BUSHING . . ¢ ¢ ¢ ¢ o o & Sooonncoes s il

it

-

&%

ASHER - 1/2" zinc plated . « « « o« «
1/2 x 1" NC hex zinc plated . . . . .

ND TOW HITCH

ceecvsssseesel

Liais siieie o wieie b ae s 2

January 1971




2 S
\V/\Qg

TN




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 47

TRANSMISSION AND FINAL DRIVE

REF. PART NO., DESCRIPTION REQ'D
1 Cc 13770 CASE - transmission ., .. .. ecceeeoececosocecssssses o ot asts el
2 Cc 12713 BEARING - flange ...ccoecoosee- N e s e e 2
3 C 16744 BEARING - flanged .. .. eeeoveceeanassscssossssoascses 2
4 D 31945 SEAL-axle ,...00.c00 S e B e e AT G e Wt D
5 C 13241 BEARING - sleeve ., . ..ccccocoee Sk e e e e T R ¢
6 C 13385 BEARING ~ SlEEVE | oW v v vioses o sve s sioie o s a0 6°0 e 5 0 0 1
7 221- 4 PLUG - filler and drain 1/2" . .. ¢ v e v o e It 2
8 C 13266 SEAL - shift TOA | . s ve vseiies ot s danasis s sas s aen dom 1
9 (& 13211 BEARING - roller, input shaft ., ........... R 1
10 C 12723 CAP-shiftrod ,....cccceoeeese e T S 1
11 C 16699 SHAFT - axle, short R. H. (220 & 222) . . v v0o e v v v eevnn P |
12 C 12722 SHAFT - axle, short R, H. (442 & 444) . ....... i w W ewsw 1
13 C 16700 SHAFT - axle, long L. H. (220 & 222)........ A ST e e
14 C 12721 SHAFT - axle, long L. H, (442 & 444). ... ... .. PP I |
15 B 52144 RING - retainer, axle . ..ccocoeeeceomeoessscss e e waveis @8 2
16 C 12554 SHAFT - transmission input (220 & 222¥( 0. e s c c s o s 0 0 e oo 1
17 C 14199 RING—inputshaftseal(ZZO&ZZZ) N e =P |
18 T 36441 BEARING - thrust (220 & 222) .. ....... B & T
19 C 14656 RING - back up (220 & 222) .. (. S e R @ Vs e e sie L
20 C 13212 RACE - thrust bearing (22 2 S vk wee S e 2
21 C 12725 FORK-smft........X.o..................... 1
22 C 16339 ROD - gear shift .... e e Lt RPN Y o aw e L
23 C 14168 RING - retaining .. 2
24 C 14644 GEAR - cluster inp %. ..... s e ke s R
24 C 12553 GEAR-clusteri A N T ol bt RS |
25 C 12551 NIRRT o R R R |
26 C 12552 T iie el a e o S e e e e e lene e e ol
27 C 16295 ludes Ref, 34 and 35) . v e cvecoaocooossse 1
29% pinion (order two of each, items 29 and 30) . 2
30% . ential (order two of each, items 29 and 30) . ..... 2
31 C 12559 TER inion thrust ,..... e e e e el B e Se sl
32 C 12560 CNINEErential CrOSS . oo oo veeeeccosasosesaananses 1
33 R 17820 ifferential cross 1ock . ... c oo » B A e ey
3¢ C 12561 g W= 3/8 % 4-3/4"NC hex Cap, . s v 6685 asu s anwomwne 4
35 131 366 @; " lock 3/8" NC hex .. ......... SR e gl
36 C 1271 WASHER -~ differential | . aéiv e oo sniacn aaneswess i 2
317 C WASHER-Spacer........... ........... piw b en s i AR
38 C 296 GEAR -brakeidler, , . .ccooeeose ST e BT e e sielatamer i, sl 1
39 C RING - retainer, brakeidler, ......... Kt s O GO OO ol = ste sl
40 C 6 BRAKE DRUM ;.\ J o ve v sisin o siiea’s sisin oo o e e e s m e mn o
41 126- 128 KEY- Woodruff, brake idler . ... .. v B E e e e siimiie eie 1
42 C 13196 GASKET - transmisSsion COVET , . .. e ooosoeceococosossssess 1
43 C 13197 COVER - transmission .....eccoe e B P e S |
44 A 50096 BREATHER - transmiSsSion ... e ecececoeoeeeeese esi e e B e w8
45 192- 19 TOCKWASHER: = T/ % 5 ook gam 6 sns & 8 @ ss 0w Sie s s T 0
46 113-. 1 BOLT—1/4X1/2”NCheX ..... o O et B P A GG G5 Ge 6
47 138- 319 PIN = 2611 8/18 X 1-~1/2", & i v s o suiss sim = b sk b as & e e ue 1
48 C 14919 WASHER - special, shim .015" (220 & 222) . ....ccccc0 ... UAR

* Must be serviced in sets of four using two C12558 Pinion Gears and two C12557
Differential Gears.

Printed in U.S.A. January 1971







CASE 220,222, 442 AND 444 COMPACT TRACTORS 49

REF. PART NO.
1 C 15335
2\\ 113- 207
3 114~ 200
4 192- 21
5 W 5063-S
6 C 15726
6 C 17298
7 C 15481
8 C 17263
9 218- 5007
10  218- 5066
11 218- 5006
12 C 14195
13 214- 9
14 C 14245
15 C 16101
16 C 11529
17 C 11545
18 A 70100
19 173- 215
20 129- 504
21 C 16689
22 C 16686
23 C 16690
24 C 16687
25 C 16688
26  218- 5107
27  218- 5007
28 C 16492
29 C 16493
30 171- 247
31 -1381-: 351
32  218- 5062
33 - 218- 500
34 C 1

35 C

36 C

37 C 83
38 A 30095
39 A 32190
40 C 16261
41 A 27410
42  166- 24
43  193- 29
44 C 14619

Printed il U,S.A,

HYDRAULIC SYSTEM

DESCRIPTION . REQ'D

SUPPORT - pump mounting e e e oo co e e« e cosccsccocc o e
BOLT - 3/8 x 1" NC hex, support mounting « « « « « = e cccece..
BOLT - 3/8 x 1" NF hex, pump mounting « e - e coeees e .
LOCKWASHER - 3/8'" zinc plated « -« . e e e e e ° s oo o
KEY - square 1/4 x 3/4" (220, 222 & 442) = = = - = « ceosecs s
COUPLING - pump (220, 222 & 442) (Repairs page 51)e oo oo o«
COUPLING - pump (444) (Repairs page 51) « o ccccccocccc..
PUMP - hydraulic (Repairs page 51) «c e« oo ccesessessans
FITTING - hydraulic 3/4T x 7/8' "O"RING, pump and valve - - -
"O'" RING - 5/8" for C17263 fitting « « « « -« - cees o0 e
FITTING - hydraulic 5/8T x 3/4" "O'" RING, pump pressure - - »
"O" RING - 1/2'" for 218-5066 fitting o « « e e e e c o c o cove s
EXCHANGER - heat e s s o0 cococossoeosocsescss s ccecsosoe oo s o
CLAMP - hOS@ e s e 0 s s 6 s 6 04 R I R BT RS ccces e s s
HOSE - rubber 3" « « c o o« ceeeenne
RESERVOIR - hydraulic 0il o« e« ¢«
CAP - reservoir with insert - « « - .
INSERT - reservoir cap -« e« -

STRAP - reservoir mounting
SCREW - 1/4 x1-1/4" rodnd h achine -
NUT - square 1/4' NC z1 t& .

TUBE - hydraulic, pum
TUBE - hydraulic, pym

TUBE - valve to h C, A I nss B @ -
TUBE - valve to g%tor port (442 & 444) ¢« - oo o - e
TUBE - valve t@r motor port (442 & 444) - e e e oo e e
FITTING - o t, 90° elbow "OQ'"' 1ing s e c o e s oo e
"O" R IR for 218-5107 fitting « e o e e e e v oo e e e

f& control, single spool (220, 222 & 442)
age53).......... ....... csseessesesccse

wdraulic control, two spool (all models with

Jraulic lift) (Repa1rs PAge 53) e e s o s a0 aaas ‘s w i e
REW - 5/16 x 1-1/4" NC flat head machine « « s ee oo
- lock 5/16" NC hex ¢ s « = « e siieils 8 Eisiie=e v oeisliaie éie fer s oo
TING - hydraulic valve 5/8T x 7/8" "O" RING =« «ec e oo
"O" RING - 5/8" for 218-5062 « o ¢« e e oo oo site W Biislie @ s am isie
KEY - square 1/4 x1/2" (444) o e e oo smairalis e, siferts amarislials
MOTOR - hydraulic (442 & 444) (Repairs page 57) s eccc o oo
MOTOR - hydraulic (220 & 222) (Repairs page 55) « « « = « - e
SCREW - 1/2 x1-1/2" NC flanged 12 pt, s s o cececococascss
SEAL - motor to transmission case (442 & 444) « < c e e e s oo oo .
SEAL - motor to transmission case (220 & 222) « cc e o c oo e e
MANIFOLD - hydraulic motor (220 & 222)« « ¢ « - « ceececc oo
"O'" RING - manifold to hydraulic motor (220 & 222) ¢ e o e e oo =«
BOLT - 5/16 x 3/4" NC flanged 12 pt, +ccoecoccecsns
LOCKWASHER - 5/16" internal tooth « « « o c e e e o o o oo Sewreia @
HOSE - rubber 4" ¢ e ¢ e o s s 0 a 00 S e aieE W el B wiele w siis e e e

January 1971




50

AN

©

@®-——-

\ﬁ,,mw@\ y
INT

W 0

(e
I

/p.\/v*
A

4

¢

)

\

Q.\
NG

—mny

S

P =
Vs

W

N

\ N

a”W%ﬁ,

l”ﬂ
W

4\

b

————’

A8y

TP ——

]

Ao

X
o

LN

A
W)
ss

ALy
VA
4

ity




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 51

SPEED CONTROL

REF. PART NO. DESCRIPTION REQ'D
1 A 3'7247 KNOB _ Speed control e 6 o o 6 0606 0 6 6 6 066 606 06060660606 66065 006 6 o 1
2 C 12093 BUSHING n lever ................................. 1
3 C 16162 LEVER - speed control = c* e e o 0000606000000 00 0 o 1
4 C 17612 SPRING - compression' e e o 0000600060000 o0 o © e 060600000 s 0 1
5 C 16730 WASHER z oilite .............. © o e 6 06 0 6 06 0 0 0 06 06 0 0 0 0 0 o 1
6 @ 16412 ROD - control®*=°°°°°°°" © o600 cc0 00008 00 e e e o 00 00 o 0 1
'7 C 16683 JOINT - ball .................................... 1
8 129- 102 NUT - 5/16" NC hex, zinc plated * =< ==°°=°-"* SEEEER LS seiieTs: 2
9 131- 176 NUT - lock 5/16'" NC hex, zinc plated * * ===« - R 1
HYDRAULIC PUMP AND COUPLING
1 C 15481 PUMP - hydraulic cececo o 1
2 C 15729 PIN - dowel ® ®°°°°°°°" N’ o cec oo 2
3 G . 15730 COVER - year @ I |
4 . ¢ 15731 GEARASSEMBLY—d'ven@ R R RIS |
5 C 15"132 VIOH RING **°*°"* e o ) e e 0000 00 e 0o o0 060 6c 00 ® o o o 2
6 C 15733 BODY - pump ....X.Q ........ I B |
7 C 15734 COVER—front"' ccoecocecesscsccsosnsesss s ]
8 C 15735 SEAL—rotary . e 606666066 06060600 seosoe s oo e o 1
9 C 15736 GEAR ASSEM drive cc e e cecocs o0 0 s s e e 1
10 C 15737 PLATE - WEaD A\ * - °c == o e e o605 006000 e oo o
11 --C- 15738 @ st
12 C 15739 sue ot
13 C 15740 ot
14 C 15741 S
15 126- 111 = ceee 1
16 C 15726 RRWING - pump (220, 222 & 442) ==+ = sttt ceeq
16 @ 17298 S LING = pEMp (A4, e vite s yris TR BFg e S sRm B s us 1
1% NSS < ) B~ (oEdpr iteas 16)* # “3 " X ¥ #6Rpis s e ww an 2 ceese ]
18 NSS HUB - (order item R R LERE R EE R EE s s 00 0 s e 1
19 A 701 SPIDER - (for C15726 coupling) ® == *°°*°cc e~ 1
19 C 1 SPIDER - (for C17298 coupling) * =" =°<°**°*°°°°"* AT
20  83- SCREW - set 5/16 x 5/16" NC socket head * ***** ceceese 2

Printed in U,S.A.

January 1971




52




CASE 220,222, 442 AND 444 COMPACT TRACTORS 53

HYDRAULIC CONTROL VALVE (T

REF. PART NO. DESCRIPTION

C 16493
1 A 60273 RING -~ retaining « e« <<« i v
2 NSS SPOOL - motor (Order C16493 valve)
3 NSS SPOOL - float (Order C16493 valve) .
4 A 7982 SEAL ~ SpPOOle o s o s oo e o osoossoe
5 NSS BODY - valve (Order C16493 valve) .
6 211- 9 BALL - steel 5/16"c o c o ceoeosos
ki C 17432 SPRING - relief e ¢ o e ¢ o o« i @ s e
8 C 17433 SCREW - relief adjust e e oo ce o
9 C 17435 GASKET - relief adjustcap « -« ..
10 C 17434 CAP - adjust SCTEW e cocccoce s
11 C 17439 DETENT - SpoOl s ¢ e e oo
12 C 17442 SPACER - detent ¢ o o o ¢ o
13 C 17441 SPRING - detent return « ¢ « o ¢ o ¢«
14 C 17440 WASHER - returhe o « « o o o
15 C 17445 SPRING - relief, tapered . -
16 211- 7 BALL = &56el1/4% « s.o » » «ia
17 C 17438 COVER - detent o e o co s
18 C 17443 SCREW - detent « e s« oo
19 C 17444 SPRING - detent « « o ope - @ e
20 169- 114 SCREW - COVET « s ¢ o030 o 57 o o«
21  221- 841 Lt

PLUG - plpe.....QX.Q.

HYDRAULIC CON@ ALVE ( SINGLE

C16492 control single spool « ...
1 A 60273 - retammg ceeeesacanse .
2 NSS @ OOL - (Order C16492 valve) - « « «
3 A 7982 @ EAL - SPOOL « oo e voeesosanana
4 NSS BODY - valve (Order C16492). « « «
5 211- BALL - steel 5/168" «cecocaacos
6 Cc SPRING - relief e e c e e e e e 00000
1 C SCREW - relief adjust - s cececcoee
8 C 5. GASKET - relief adjust cap « e« oo«
9 C 17434 CAP - adjust SCrew « ... 060 ac
10 221- 841 PLUG-1/4"ceeenn Se % G e e H W
11 221- 843 PLOG = 3087 . ¢ so v s u6a % an 5w ;

Printed in U,S.A.

WO SPOOL)

REQ'D

SPOOL

January 1971

VALVE - control, two spool (All models with hydraulic lift) « - « - 1

— DD DD o e D)D) DD DD R DN

DO €O b= = b b b b D) b DO







CASE 220,222, 442 AND 444 COMPACT TRACTORS §5

OO T U WN -

Printed in U,S.A.

EF. PART NO,

C 13047
C 14816
166- 524
NSS
NSS
NSS
C 14817
C 14818
A 72034
NSS
C 14819
C 13962
NSS
C 14784
NSS
A 27410
138- 134
166- 535
C 14783
C 14301
C 14822
NSS
NSS
NSS
C 14826

HYDRAULIC DRIVE MOTOR

DESCRIPTION
MOTOR - hydraulic drive (220 & 222) « ¢ o e o+« -
PLATE - mounting e« e e e cccecceceooccoss oo

SCREW - cap, ferry 5/16 x 7/8" NF. P
WASHER - back up (See Ref, 24) o oe oo
QUAD RING - mounting plate (See Ref. 24) ...
Q" RING - mounting plate (See Ref. 24) « « « « «

WASHER - thrust (See Ref, 24) « e e o co oo oo
SHAFT AND HOUSING ASSEMBLY ¢ cccooo
PLUG - housing e e e coc0 o0 4w R e s i m W

"O" RING - housing plug e ecccecoceceooccecsce
COUPLING - drive for C13047 motor « ¢ « « = o &
SPACER - coupling « « « « « 7ol Lite s SEsite W e @ @

Q" RING - housing to spacer plate (See Ref, 24)

"O'" RING - spacer plate to geroler
"O" RING - housinge « « e e o ¢ ¢«
PIN-10l11/4X1" eoceeonece
SCREW—cap,end5/16x21

CAP -endecoececececoecoelfrs e s o o006 00
WASHER - end cap « «&&¢ Ssis aneae
KIT - geroler (For c130%%t (220 & 222) - -
HOUSING - roller g K
GEROLER ¢ ¢ « « Bnoor aolcn OBk o d
ROLLER ... %................
KIT - "O" RING AL (Includes items 4, 5, 6,
10, 13, 15

7,

s R S

January 1971

[T G T O Y N I N I e e e e e e e e il

[e—y







CASE 220, 222, 442 AND 444 COMPACT TRACTORS &7

HYDRAULIC DRIVE MOTOR

REF,. PART NO. DESCRIPTION

C 14655 MOTOR - hydraulic (442 & 444) ccccccccc e
1 C 16516 RING - retaining e e e e o ccceccccccccece
2 NSS SPACER - (Order C16517 Kit) e o oo«
3 NSS SEAL - 0il (Order C16517 Kit) s e e e cc oo«
4 C 14827 HOUSING ASSEMBLYs ¢ e s ce oo
5 NSS WASHER - back up (Order 01651'7 k1t) -----
6  NSS "O" RING - (Order C16517 Kit) o« s oo oo
7 C 14828 SHAFT - coupling e cccececccecce coe e
8 C 14829 DRIVE LINK cccocossoococcs
9 C 14830 PLATE - Wear o cccscococsscsoosscascss v
10 C 14831 ROTOR ASSEMBLY ccccccecceceocccncs
11 C 14832 PLATE - manifold eccccceccecocccecocnsn
12 C 14833 MANIFOID ¢ +cccescocsosascssscccss
13 C 14834 COMMUTATOR AND RING SET =« ¢+ ===
14 NSS RING - sealing (Order C16517 kit) <« * .

15 C 14836
16 C 14837

17  NSS
18 C 14838
C 16517

Printed in U.S.A,

SILEEVE ¢ coccccocceococosscscos

ENDCAP e cccocesosos e o0 o0

WASHER - 3/8" (Order 01651’@§- cos

BOLT - 3/8 x 4- 3/8" NC h

REQ'D

° .

e ® o o o
e o © o o
e o o © o
(=Y

bt b b DN DD R e et

eeooccco0 0000000000 e sl

KIT - "O" ring and seA\\ items 2, 3, 5, 6, 14 and 17) - 1

January 1971




58

ST

QU
M2

COrESSoRy
SUD
O N7 Allm
N 7
%” /"\\\
A= ¥

F s
= //////////////Mu.“

N
) Sl
) /f\/h@




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 59

REF, PART NO.
1 R 15106
2 A 43494
3 192- 20
4 A 40702
5 A 172039
6 A 72040
7 A 72038
8 R 15090
9 R 16161
10 A 72042
11 A 72048
12 R 16147
13 A 41927
14 129- 18
15 192- 17
16 R 16148
17 A 72043
18 NSS

19 R 15077
20 A 25447
21 A 40736
22 A 40736
23 A 43495
24 126~ 111
25 A 42127
26 NSS

27 A 41959
29 A 72050
30 R 16170
31 A 43356
32 A 72046
33 A 72047
34 C 14344
35 192- 116
36 A 25546
37 NSS

NSS

Printed in U.S.A.

9
<3

Cc 16852 STARTER-GENERATOR

DESCRIPTION
BOLT ~through «ccccceoeccececccecs
FRAME ASSEMBLY - commutator end -« -
LOCKWASHER - 5/16" ccceoscacsscoe
KIT - stud (Includes items 16, 18 and 19) .
HOLDER KIT - ground brush «e e -c -
HOLDER KIT - insulated brush « ¢ ¢ ¢ o o
BRUSH ASSEMBLY ¢ cccc oo
ARM - brush pressure .. .. s ..
SPRING - brush arm « c e « e s s
COIL ASSEMBLY - field R. H.. .
STUD - armature terminal . . .
BUSHING - insulated, armature stud
WASHER - armature stud
NUT - terminal stud 12-24 hex .. ..
LOCKWASHER - terminal stud #12 .
WASHER - insulated, field stud (Order
COIL ASSEMBLY - field L. H.. . «
STUD - field terminal (Order A4§

e o o o
°

INSULATOR - field coil ., o « >
SHOE - pole - v v v s s os e
SHOE-pole........\.Q..
ARMATURE . c ¢ ¢ ¢ o & N Sars e

SCREW - pole
BODY -~ starter;®

grator (Order C16852
" round head « ¢ « ¢ ¢

Q‘ VIBLY - bearing (Includes Ref

b retainere c ccooe oo oe

RETAINER - grease (Order A72050).

T - armature shaft, drive end « o c e - - .
SEAL - felt (Order A72050)c c c e o o oo oo

e o e e © 9 © o o
° °
e o © o o e
e e © o o ©
. °
° °
e © ©o e o o
e © © © e e o o

e o o o
.
e ® o © o

e © © o o o o o
e o o o
e © o o o

. 37 and 38)

January 1971

gy
5
Q
@)

b b b b b b ek b b b GO b DD b bt b b DD P bbb b S DD b e DO DD DD e DD DD




60




CASE 220, 222, 442 AND 444 COMPACT

r—‘cooodcbcn»hoam»-l;u

o

11

13
14
15
16
17
18
19

21

CooImuhdwbhH

e o
OOk wd O

Printed in U.S.A.

. PART NO.
C 16710
C 17187
C 14565
C 14566
C 14515
C 14553
A 70221
C 16852
C 14537
C 17186
B 50213
C 14302
C 10458
C 14576
C 12684
C 17275
M 20007
A 27251
KOA235095
KO 230722
KO 231281
KO 232535
A 20965
B 50255
10934
A 40855
B 50223
B 50273@
173-
193-
B
B
B \5224
10927
NSS
B 50293
129- 105
192- 23
10923
113- 209
192- 21
129- 103
A 34046

ELECTRICAL SYSTEM

DESCRIPTION
HARNESS - wire
WIRE - Switch to Solenoid (Yellow 16") - -
WIRE - Battery to Solenoid (Red 10-1/2")
WIRE - Battery to Ground (Black 12") « « «
SWITCH - neutral saféty ceecocecec s
SOLENOID-start................
REGULATOR - voltage 12 volt

e o o o

TRACTORS

STARTER - generator 12 volt (Repairs page 59)
CONNECTOR headlamp © o o ©o e 2 @ © 0 0 0 0 0 0 0
LAMP ASSEMBLY -~ generator indicator « . « e -« .

BULB - warning lamp, generator indicator (red)

HEADLAMP ASSEMBLY - 12 volt (Repairs page 63)
BATTERY - 12 VOlt ccccsoccoccoeccecoccocscsscs

SWITCH - ignition (Includes key) = - -« -

KEY - ignition e eeccecccceccoee
WIRE - regulator to ground to solenoi
SPARK PLUG -~ (Includes gasket) -

GASKET - spark plug - .-
CABLE - high tension o ¢« «
CONDENSER ¢ ceccos e

Y - flood and tail . .

- lamp retaining . .
—moldmg.........
MP - sealed unite e cooeceoe

ULB - red 15 C.P, 12 volt .
WIRE - switch ¢ e c o oo
SCREW - wire «¢ceo
WASHER - 1/4"10CK o c c e cooeos
SWITCHS aiian o = »
KNOB - switch . . .
NUT - switch . . . »
SPRING - terminal
BODY., o o e sbaieie
TERMINAL - wire . .
NUT-1/2”NChex.............
WASHER - 1/2"10CK ¢ « e e e a0 o PR
WASHER - bearing . ..ccceccossee

BOLT - 3/8 x 1-1/2" NC hex, zinc plated
LOCKWASHER - 3/8" zinc plated R
NUT - 3/8'" NC hex, zinc plated . . . . .
BRACKET - mounting, tail lamp .. ... .

January 1971

61

|
1
1
1
1
1
1
1
1
2
1
1
1
1
I
1
1
1
1
1

g S T S N N M e




62

™
G,
y«/(':, -
@ @ .;v \\\\-\\\\\__ N
(&/ REEV




CASE 220,222, 442 AND 444 COMPACT TRACTORS

REF. PART NO.
1 C 14060
2 C 12683
3 C 10836
4 187~ 485
5 131- 629
6 187- 1047
C 14302
7 NSS
8 C 14305
9 C 14304
10 C 14303
11 113- 103
12 192- 20
13 195- 520
14 129- 102
15 111~ 202
16 111- 108
17 129~ 101
18 113- 102
19 193- 170
20 129- 122
21 C 14599
22 129- 27
23 192- 18
24 169- 131
25 113- 1
26 192- 19
27 C 14204
28 13- 612
29  92- 6
300 C 14229
31 111- 131
32 193- 57
33 129- 101
34 C 17546

WOOEO=J0 U W~

Printed in U,S.A.

S
&P

KOA231533
KO 220297
173- 210
192- 18
KO 232535
KO 220174
187- 408
173- 224
193- 5
KO 220475
KO 220476

KOX 389-1
KO 275182

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION
NUT =~ back Up B/ 4. . iee sims e ss soe v sn's s 658
NUT ~ eseutcheon /4% i o i v e F e cnuswnnosans
NUT - speed type "U" i ceceecocoocnen
SCREW - #10 x 5/8" Self-Tapping Hex, Zinc Plated . .
NUT - speed type "U" .. cceceeoceoscccocncnns
SCREW - #8 x 1/2" Self-Tapping round head, Phillips .
HEADLAMP ASSEMBLY ., ...0cccecosacsosceccss
RECEPTACLE - headlamp (Order C14302) ......
BULB = hegdlamp: .= s s o viiv i oo s ns o s
GASKET -headlamp .« « e e e e oo oo coocooooas
LENS-headlamp .cooco cosococosccocacccoe
BOLT = 5/16:x 1" NCdex, Zinc plated & v s svo s

LOCKWASHER - 5/16" zinc plated « .. .oveeeeenn '

WASHER - 5/16" plain, zinc plated «.cocoeoceoos
NUT = 5/16% NC hex, zineplated . . . . v v
BOLT - 5/16 x 3/4" NC, round head, e neck .
BOLT - 1/4 x 3/4" NC, round head, squaxe™eck ....
NUT - 1/4" NC heX . ....... )
BOLT - 5/16 x 3/4" NC hex, zi .
LOCKWASHER -~ #10 exterxnal toot
NUT - 5/16" NEBeX & .« NONs v s o= 55 # s
BRACKET - starter ge Qjust . .. ...
NUT - #10 NF hex @..
LOCKWASHER - #

SCREW - #8 x 5/1

d.......

SUPPORT = .
BOLT¢ NChEX ccnsasnossncsonsses
LO VBIE o o o o i e e o b BLA s s
SU starter generator adjust .. .cc 000

4 x 1-1/8" NC round head, square neck .
ASHER - 1/4" externaltooth ........ .ot
1/ NCTHERS, v siatn o o oo eiel, 2oks s s 0 s

BREAKER CONTACTS

LEAD - breaker contact (Includes grommet)
GROMMET - contactlead _,........
SCREW - #10 x 3/8" round head, zinc plated
LOCKWASHER - 3/16" zinc plated
COVER - breaker contact |
GASKET—Cover.‘...'..‘-‘....
SCREW - #6 x 3/8'" Self-Tapping ,
SCREW - #8 x 1/4" NC round head
LOCKWASHER - #8 internal tooth
POINT SET - breaker contact | _ |
BRACKET - breaker contact _ _ , .,
ROD - breaker contact push
CLIP - wire

e © o o o

e © © e o © © ©° ® ® © © o ©° O
® e e © o © © o © o 6 ©° o 0
° °
e o o ©® o o
e o o © o © © o o o
e e © o o © © 8 o o o

° [ I o ° L] L] ] L

L e o L] e o L] ° L] o L] L] L]
o e o o ° [} ® [ ° e o o L[]
L] ° ° o L] L[] L] e o L] [
e o e o L[] L] e e L] o o e ®
e o o o L] L] L[]

el el e o 3 = Y Y N NG a

January 1971

63

= DO DO DD - DO B DO DD GO DO DO DO DD kb = DO T RO DO RO R e




A weorrant
START ENG!

®

&l

SENGAGE ATTACHMENT DRIVE

To's INE: DI
AND PLACE TRAVEL CONTROL LEVER INTO NEUTRAL
TO PARK TRACTOR: PLACE TRAVEL CONTROL LEVER
INTO NEUTRAL, DISENGAGE ATTACHMENT DRIVE,
STOP ENGINE AND LOCK BRAKE.

CAUTION: WHEN OPERATING ON INCLINE. PLACE
TRANSMISSION IN LOW RANG S

STOP ENGINE AND ALL DRIVES WHEN.

Al
DISMOUNTING TRACTOR O|

L
TO TRACTOR AND/OR ATTACHMENTS.

I

FORWARD.
weverse | TRAVEL CONTROL

GENERATOR

ATTACHM ENTI

oown sTop




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 65

DECALS
REF. PART NO." DESCRIPTION REQ'D
1 321_1437 DECAL_HCASEH...-ao...--.c-o.--.noc..--o-ooo-1
2 321- 1792 DECAL - attachment drive e ccccccceccececcccoccccccccs
3 C 14066 DECAL - gasoline*->ccccccceccecscsssccococcccccncs ]
4 C 14539 DECAL - hydraulic reservoir ®ccccccccceccecsccccccccn]
5 321~ 1788 DECAL - shift range *ccc°cccccccccecccecccccsccncs]
6 321_1785 DECAL_ﬂoat -o--o-o-.-oo--..-o----..oo.------.1
7 321- 1789 DECAL ~ attachment height <cccccceccocccccccccacececs ]
8 321~ 1786 DECAL - ignition switche e cccccccceccccccccccccccccs ]
9 321- 1784 DECAL - instrument panel cc°cccccccccecccscccccccsc. |
10 C 15690 DECAL - hood 220 R, H, *cccccccccccacscsccsosccccss ]
11 C 15691 DECAL - hood 220 L, H., hydraulic drive cccccccccccoccc. ]
12 C 15692 DECAL - hood 222 R, H, cc*csccccccccocosasccccncoes]
13 C 15693 DECAL - hood 222 L. H., hydraulic drive ¢ =cceccecscecccccos ]
14 C 15694 DECAL - hood 442 R. H, *<-ccccccccccccccccccccccccs]
15 C 15695 DECAL - hood 442 L, H,, hydraulic drive-c°*°°ccccscccecece |
16 C 15696 DECAL -~ hood 444 R, H, -~ QG e SR RO |
17 C 15697 DECAL - hood 444 L.H.,hydraulicf e siwie s simie s e o]

Printed in U.S.A. January 1971




66

sl
N

Some”

.3

N
b E e L




e s S o e el I T e e e B D R e R R e T e e S e ST S e RO S |

CASE 220,222, 442 AND 444 COMPACT TRACTORS 67

D8 WHEEL WEIGHTS - MODEL 220 AND 222

REF. PART NO.
1 NSS
2 111- 532

3 192- 23
4 129- 105

DESCRIPTION REQ'D

WEIGHT - wheel 12" (Order as Machinery Item)- > °=°°°°* oo 4
BOLT - 1/2 x 3-3/4" round head, square neck, NC,

zinc plated s cccccr oo P T 8

LOCKWASHER - 1/2'" zinc plated = s e srorerccree 8

NUT—l/Z”NChex .......... oo 8000050050080 e e ceoo e g

D10 WHEEL WEIGHTS - MODE@@Z AND 444

NSS
111- 530

D =

3 111- 531

— 4 92- 8
129- 105

[$)]

Printed in U,S.A.

WEIGHT - wheel 15" & 1%& as Machinery Item) °°°°°° " 4
BOLT - 1/2 x 2-1/2" ro , square neck, NC,

zinc plated * *° ° s i w mie e e e . i B s S W 4
BOLT - 1/2 x 2-3/ head, square neck, NC,

zine plated * A PRSI o7 ® np e IS 4
LOCKWASHE ' zinc plated °°°°°°°° " °° SESEEEE AT R 8
NUT - 1/2!' aaaaaaaaaaaaaaaaaaaaaaaaaaaaa 8

January 1971




68




EF. PART NO.

C

219~

C
C
(€]
C
¢
13-

131-

C
A

129-

C
€
C
C

353~
195-
132-

C

113-
131-
195~

C
C

131-

®)
C
C

221- 1375
221- 1131
218- 5056

C
C
C
Cc
NSS

Printed in U.S.A.

DESCRIPTION

LEVER CROSS SHAFT ASSEMBLY
FITTING - lube 45°. . .
ROD - adjusting .
KNOB - height adjust. . . .
ARM - indicator ¢ « e ¢ o o «
BRACKET - top . . .
BRACKET - bottom. . « « »
BOLT - 3/8 x 7/8" NC hex
NUT - lock 3/8" NC hex. .
LEVER - lift control . .
KNOB - control lever. .
NUT - 5/16" NC hex - .
ROD - control ««.. .-
JOINT -bhall «ecceooe
WASHER Oilite .
SPRING - control lever
WASHER - 1/2" zinc plated . .
PIN - cotter 1/8 x1"e o e v o«

BRACKET - cylinder. .
BOLT - 3/8 x 1" NC hex
NUT - lock 3/8" NC he

/4 b L AP

- valve (Includes 218-5004 "O" ring)

DER - lift. e c e c c 60 e 0 0o
BODY - cylinder
ROD AND PISTON ASSEMBLY
FOOT - cylinder «.cose .-

"O"RING ¢ cceoocesoccoe
"O" RING o c o c6cooceocecsce
KIT - "O" ring and seal (Consists of items 37, 38 and 39) e .-
PIN - cotter 1/8 x 2-1/2"

AN
- (O - B
C 268

132-

CASE 220, 222, 442 AND 444 COMPACT TRACTORS

MODEL H30 HYDRAULIC LIFT

REQ'D
P R R B |

e cccec000 0o o
e o o6 060000000
e e 00008000 0 0
coe o000 0000 00
e o006 0000000 0
©o 0o 00060 c0 00 0o
o0 00060000 00
oo 00000000 00
e e 0000900000
..... e o0 00 0 0
e o 00000000 0o
o e 000000000 o
e o600 0000000
e o 0008 060 00 o o

oo e 000000 00 o
..... © oo 0600000 0o
©c o6 c0 0606080 00 0
o e 00000000 o0
. e e o060 00 00
° c 60000000

January 1971

bt p DO b b DO b e b e e b DO DO DO GO R DO DD R R R RO DD e




70




CASE 220, 222, 442 AND 444 COMPACT TRACTORS
H26 THREE POINT HITCH 442 AND 444
FRAME, LIFT RODS AND ARMS
REF, PART NO. DESCRIPTION REQ'D
1 C 14977 HITCH PLATE ASSEMBLY . ¢ cccccoccoaosososcsosossoncoccsscce 1
2 219~ 405 FITTING ~ UD€ «c e e eeesescasososcsscscacsssccscsncaeosn 2
3 C 14722 NUT -lift rod ¢ ccccoocececosos Siels & a0 6 eLeie e eiie m slisiie @ & s 1
4 C 14724 RODASSEMBLY -R. H. lift . c e e e c e c 00000 o alierie. o siimtie ® s 1
5 138- 309 PIN-10ll1/4X4" «cvvoosses S0P E i Gho o & oD D000 R S0 G G 1
6 132- 91 PIN - cotter 3/16 X 1" . e eeooccocccoooocsosaaaasacsses 6
7 195- 541 WASHER - plain 5/8" v ceeeceesooooscoacsnnnns o Site 8 5 4
8 C 14715 ABM - lift . v e e e c e v o e e s oassssecasscsscsscsccsnsscecse 2
9 C 14991 CHAIN - stay 19 linkS ¢ e« c e e o c o e s a0 cooses SN0 GO SO G a B kS 1
10 113~ 118 BOLT - 5/16 x 5/8" NC hex, zinc plated e « e e e e c e ccococees 2
11 131- 176 NUT - lock 5/16" NCheX ¢ e o s o o S e W e e wwasem ey 2
12 B 52118 PIN - KIK  vovunne. B ot ool o SRS e il s s fen 2
13 A 30338 PIN -~ klik & ¢ ca w a0 o' e e P cF o 3
14 C 14725 ROD-lift L. H, @« ¢ e c e s e s e soovseccsoscscsccsscsscssscescese 1
15 C 14717 PIN - cleviS. e ceoooooosscse e W Sl B B slfelie ® elieie w sile i ® 1
C 14712 LINK ASSEMBLY . ¢ ccooccocoosospiotooccsoscaceocsscsosose 1
16 C 14703 CENTER TUBE ASSEMBLY . . c 88 e\\e s e c s e s s s asoosses 1
17 C 14709 BALL END ASSEMBLY R. H., HREAD ..¢c ¢« o ol e areiie - 1
18 C 14710 BALL END ASSEMBLY L. K. AD cain o sim s wimimas o wie e 1
19 138- 59 PIN - 7011 1/8 X T/8", Qe o Sbee)) « ¢ o s s s s svoeonansncsses 2
20 C 16128

CYLINDER QA

1 C
2 C
3 €
4 132-
5 113~

Printed in U,S.A.

14977
14975

14976

310

PIN - clevis 5/8 x 3" @X:o ...................... 1
&

DRAWBAR MOUNTING

®

- upper cylinder mounting «c.ececoccoe oo o is_ silsiie s o Sieliel el s 1
- COtEeT 1 /8 X I o s & soiieve wiionin s siimsis 8l B 3
BOLT - 1/2 x1-1/4" NC hex, zinc plated «cceoceccccccces D

January 1971

71




72




CASE 220,222, 442 AND 444 COMPACT TRACTORS 73

MODEL H26 THREE POINT HITCH AND MODEL
H27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO. DESCRIPTION REQ'D
1 221~ 1131 NIPPLE - 1/4 ]I emenie e s atie s sl wiis @ e siie I ®aiie al siim e m miis e sliwie 1
2 221~ 1375 ELBOW - 90° ................................... 1
3 C 17188 HOSE - hydraulic short c¢*°ceceseecccccccccecooncccsncs 1
4 C 17189 HOSE - hydraulic 10ng. ........... © 0060600006060 000600 0060 1
5 218~ 5291 FITTING - tee (Includes 218-5004 "O'" ring) e c- 2
6 C 15771 CYLINDER ASSEMBLY °®°°ccccceccceccoccocccoscocosscooe 1
7 C 15768 BODY _ cylinder .................. ® © e o © 6 06 o0 © 0 o o 1
8 C 15769 ROD AND PISTON ASSEMBLY **tcccccecccceccccec 1
9 C 14692 FOOT - Cylinder ............................... 1
10 NSS SEAL - Wiper ......................... R 1
11 NSS MO" RING °®°°°°°cccccceccoccccsoscosoccoscocoocscse 1
12 NSS MOM"RING ®°**°ccccceeccccoccccoscsconcsccs e o000 00 2
13 C 17268 KIT - seal (Consists of items 10, 11 and 12)° ****°°°c°°*°°°° " 1

N
Q
W

MODEL HZ27 H ADAPTER

1 C 14872
2 C 14568
3 113- 425

S
¢
P

Printed in U.S.A. ' , January 1971






CASE 220, 222, 442 AND 444 COMPACT TRACTORS 75

MODEL

C
C
195-
C
C
C
113-
192-
C
113-
10  129-
11 195~
12 132-
13 113-
14 C
15 C

Nolo IR I Y S IS N UR Ol o]

Printed in U,S.A.

EF. PART NO.
14867
14457

541

10898
14459
14460

412
23

17219

417
105
545
306
421

14568
14866

H22 AND HZ24 SLEEVE HITCH

DESCRIPTION REQ'D
HITCH FRAME ASSEMBLY (442) « c ¢ c e o s cavoasoaoasaanss 1
ARM - lift c c e oo cocsosne O GIOTDOD 0000 D00 50 ST 1
WASHER - plain 21/32" ¢ e e e e o oo eee cie e S G e 2
PIN - safetye e cccecocoes ccecseccocscesececsecss oo 2
BRACKET - hitch mounting R, H, ccccceocecoccccccccens 1
BRACKET - hitch mounting L. H, ccccccccccoceccecccccon 1
BOLT - 1/2 x 1-3/4" NC hex, zinc plated «cccccocccccens 4
LOCKWASHER - 1/2" zinc plated «o«secceeo- e 5 s s 6
PLATE - lift lever o cec oo e e e S B e ieliee sieie 8 ee w B e . . 1
BOLT - 1/2 x 1-1/4" NC hex, zinc plated <« -ccoeccececee .2
NUT - 1/2" NC hex, zinc plated - e c e e e e ceccccecoccccses 4
WASHER - plain 3/4" zinc plated s e e e e e e ccceoccccccccncee 2
PIN - cotter 3/16 X 1-3/4" ¢ c o cseoooceccccccasccconc. 2
BOLT - 1/2 x 2" NC hex, zinc plated « cccccececccoccs cee 2
PIN -~ drawbhar cececoecoccocoecocsocscsscsccccoscscescsoos 1
HITCH FRAME ASSEMBLY (220 & 222){( ¢ ccccceococcccce 1

January 1971







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 77

MODEL H18 FRONT END WEIGHT BRACKETS

REF. PART NO. DESCRIPTION REQ'D
1 C 16581 BRACKET -mounting ¢ sesccccccccoccccocccoccocccsoss 1
2 C 17161 BRACE - 1€aQr e s e c o c0ceocsoseoecoeccsoccoscsoocsocssocss 1
3 C 17162 BRACKET - weight mountinge « « c c e e ccccecececcccccaccns 1
4 113- 433 BOLT - 1/2 x 3/4" NC hex, zinc platede e e e c e e v e o e e ccsann 6
.5 113- 443 BOLT - 1/2x6--1/2"NC héXeessocoescscocscosccscsscs 2
6 25- 108 NUT - 1/2" NC hex, zinc plated e ceccecececocccceccccnan 8
7 192- 23 LOCKWASHER - 1/2" e ccceeosecccaossscnsacassncss 8
8 195- 533 - WASHER - 1/2" zinc plated < e eoccescccccoces ceecosee 8

Printed in U,S.A.,

January 1971



78

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 61 17 A 72050 59 29 C 12102 39 13
10927 61 12 A 72073 25 1 C 12102 39 13
10934 61 3 A 172073 217 C 12110 43 5
40035 11 20 A 72076 27 4 co 12111 43 6
40035 13 20 A 72077 27 3 C 12224 29 2
40035 15 20 A 172078 27 8 c 12370 43 7
40035 17 28 A 72079 27 7 C 12551 47. 25
40035 19 28 A 72080 27 9 C 12552 47 26
40035 21 28 A 172083 217 9A C 12553 47 24
A 7982 53 3 A 72083 27 15 C 12554 47 16
A 7982 53 4 A 72084 27 10 (€. 12559 47 31
A 10326 29 22 A 172092 27 2 (@ 12560 47 32
A 20965 61 1 A 72093 27 1 C 12561 47 34
A 25447 59 20 A 72098 27 6 C 12603 25 15
A 25546 59 36 A 72099 27 5 C 12683 63 2
A 27001 11 23 A 72100 17 57 c 12 61 14
A 27001 13 23 A 72100 19 57 C 47 2
A 27001 15 23 A 72100 21 57 C 7 47 36
A 27251 61 17 A 172100 25 2 C 1 47 14
A 27365 17 39 A 172100 23 57 @722 47 12
A 27365 19 39 A 172103 27 11 12723 47 10
A 27365 21 39 A 72108 17 5 \ 12725 47 21
A 27410 49 41 A 72108 19 5 \ 12965 47 38
A 27410 55 16 A 72108 21 >c 12075 39 9
A 30064 43 10 A 172108 23 C 12975 39 10
A 30095 49 38 A 72108 2 C 12975 43 2
A 30338 71 13 A 72108 C 12975 41 20
A 30881 39 10 A 172108 2 C 13047 49 36
A 30881 39 11 B 50213 C 13047 55 1
A 32190 49 39 B 50223 5 C 13106 39 7
A 34046 61 21 B 50 @ 11 C 13106 39 8
A 37247 51 1 B 61 2 C 13196 47 42
A 37247 69 11 B 61 6 C 13197 47 43
A 40702 59 4 B 61 9 C 13211 47 9
A 40736 59 21 3 61 14 C 13212 47 20
A 40736 59 22 10 61 10 C 13241 47 5
A 40855 61 4 2118 71 12 C 13261 47 40
A 41927 59 .13 <;3 52144 41 15 C 13266 a7 8
A 41959 59 27 @ B 59393 17 48 C 13360 45 1
A 43356 59 3 C> B 59393 19 48 C 13385 47 6
A 43494 59 B 59393 21 48 C 13526 43 18
A 42127 59 5 C 10263 43 1 C 13605 39 5
A 43495 59 C 10314 43 2 C 13605 39 16
A 50096 47 44 C 10317 43 9 C 13716 39 6
A 60273 53 1 C 10372 5 2 C 13770 47 . 1
A 60273 53 1 C 10456 61 12 C 13847 49 36
A 70062 43 11 C 10487 31 1 C 13866 43 16
A 70090 5 5 C 10657 25 14 C 13962 55 12
A 170100 49 18 (@ 10678 25 3 C 14060 63 1
A 70112 51 19 C 10836 63 3 C 14066 65 3
A 70185 43 8 C 10898 75 4 C 14128 39 2
A 70221 61 7 C 11529 25 18 C 14129 39 1
A 72034 55 9 C 11529 49 16 C 14131 39 3
A 72038 59 7 C 11545 25 19 C 14151 39 1
A 172039 59 5 C 11545 49 17 C 14157 25 15
A 72040 59 6 C 11906 39 5 C 14168 47 23
A 72042 59 10 C 12003 39 19 C 14187 43 17
A 72043 59 17 C 12003 39 19 C 14195 49 12
A 72046 59 32 c 12071 5 1 C 14199 47 17
A 72047 59 33 C 12081 43 3 C 14200 41 6
A 72048 59 11 C 12093 51 2 C 14201 41 7




79

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 14204 63 27 C 14724 71 4 C 15692 65 12
& 14222 47 39 C. 14725 71 14 © 15693 65 13
C 14223 47 37 C 14728 \ 37 22 @ 15694 65 14
C 14224 31 3 C 14729 35 20 @ 15695 65 15
C 14229 63 30 C 14730 35 20 C 15696 65 16
C 14240 31 1 C 14783 55 19 C 15697 65 17
C 14241 31 1 C 14784 55 14 C 15717 33 2
C 14245 49 14 C 14816 55 2 C 15718 33 3
C 14246 31 3 C 14817 55 7 C 15719 33 9
C 14291 33 6 C 14818 55 8 C 15721 33 1
C 14293 33 12 C 14819 55 11 C 15726 49 6
C 14295 33 10 C 14822 55 C 15726 51 16
C 14301 55 20 C 14826 55 24 C 15729 51 2
C 14302 61 11 C 14827 55 4 C 15730 51 3
C 14302 63 C 14827 57 4 C 15731 51 4
C 14303 63 10 c 14828 57 7 15732 51 5
C 14304 63 9 C 14829 57 8 733 51 6
C 14305 63 8 @ 14830 57 9 15734 51 7
C 14334 39 12 C 14831 57 10 Q 15735 51 8
C 14344 59 34 C 14832 57 i 15736 51 9
C 14345 25 7 C 14833 57 QUIA) c 15737 51 10
C 14398 17 43 C 14834 57 3¢ C 15738 51 11
C 14398 19 43 C 14836 5 C 15739 51 12
C 14398 21 43 C 14837 5@ 6 C 15740 51 13
C 14399 17 26 C 14838 18 C 15741 51 14
C 14399 19 26 C 14866 15 C 15743 32 14
C 14399 21 26 C 14867 1 «C 15744 33 17
C 14457 75 2 C 14872 @ 73 1 C 15768 73 7
C 14459 7% 5 C 14906 17 44 C 15769 73 8
C - 14460 75 5 C 1 19 44 C 15771 73 6
C 14500 35 14 C 21 44 C 16101 49 15
C 14508 21 4 47 48 C 16128 71 20
C 14506 29 4 5 43 8 C 16129 37 8
C 14515 61 5 @ 4946 43 8 C 16131 69 35
C 14525 45 14 14953 17 38 C 16133 69 34
C 14534 - 317 1 14953 19 38 C 16134 69 33
C 14537 61 @9 C 14954 21 38 C 16143 43 6
C 14539 65 C 14975 71 2 C 16162 51 3
C 14553 61 % C 14976 71 3 C 16163 69 10
C 14565 @ C 14977 71 1 C 16195 35 1
C 14566 @ 4 C 14977 71 1 C 15196 35 1
C 14568 2 C 14990 41 12 C 16200 41 4
c 14568 75 14 C 14991 71 9 C 16239 35 23
C 14576 61 13 C 14994 33 18 C 16261 49 40
C 14599 63 21 C 15007 25 5 C 16295 a7 27
C 14619 49 44 C 15036 51 19 C 16339 47 29
C 14644 47 24 C 15060 15 27 C 16358 35 17
C 14655 49 35 C 15096 41 16 C 16362 35 12
C 14655 57 C 15183 35 5 C 16363 25 17
C 14656 47 19 C 15184 35 6 C 16364 35 4
C 14690 25 23 C 15335 49 1 C 16368 35 17
C 14690 31 4 C 15410 37 9 C 16369 35 17
C 14692 69 36 C 15481 49 vl C 16370 43 4
C 14692 73 9 C 15481 51 1 C 16379 43 7
C 14703 71 16 C 15483 49 37 C 16382 39 2
C 14709 71 17 C 15515 33 7 C 16383 39 3
C 14710 71 18 C 15556 33 11 C 16384 39 17
C 14712 71 C 15557 33 8 C 16393 37 17
C 14715 71 8 C 15564 45 16 C 16401 39 18
€ 14717 71 15 C 15690 65 10 C 16401 39 18
C 14722 71 3 C 15691 65 11 C 16404 37 2




80

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NoO. NO. NO. NO. NO. NO. NO.
C 16408 37 1 C 17186 61 10 KO 230170-8 7 16
C 16412 51 6 C 17187 61 2 KO 230170-S 7 39
C 16412 69 13 C 17188 73 3 KO 230170-S 9 16
C 16429 37 7 C 17189 73 4 KO 230170-8 17 9
C 16430 37 6 C 17216 37 19 KO 230170-S 19 9
C 16444 37 15 Cc 17219 75 8 KO 230170-8 21 9
C 16445 37 15 C 17224 69 28 KO 230265-S 7 29
C 16446 37 16 C 17225 69 29 KO 230265-S 7 52
C 16447 37 16 C 17249 45 6 KO 230265-S 9 29
C 16448 29 3 C 17249 69 6 KO 230265-8 17 9A
C 16449 29 1 C 17250 45 7 KO 230265-S 19 9A
C 16464 33 15 C 17250 69 7 KO 230265-S 21 11
C 16492 49 28 C 17263 49 8 KO 230675 27 1
C 16492 53 C 61 19
C 16493 49 29 € 7 5
C 16493 53 c 9 5
C 16516 57 1 C 21 58
C 16517 57 c 23 58
C 16581 77 1 C 29 16
C 16616 33 19 C 61 20
C 16644 41 5 C 29 31
C 16651 37 8 @ 61 21
C 16655 43 14 G 63 5
C 16668 25 1 c 7 28
C 16682 31 4 © 7 51
C 16683 51 7 C 9 26
C 16683 69 14 C 11 11
C 16686 49 22 C 13 11
C 16687 49 24 C 15 11
C 16688 49 25 C 11 7
C 16689 49 21 C 235007-S 7 17
C 16690 49 23 C 1 KO 235007-8 7 40
C 16692 41 18 C KO 235007-S 9 17
C 16694 35 11 6 KO 235007-S 17 10
C 16699 47 11 Q 17 KO 235007-S 19 10
C 16700 47 13 11 KO 235007-5 21 10
C 16710 61 1 14 KO 235008 7 15
C 16730 51 5 (@ 13 KO 235008 7 38
C 16730 69 12 KO 235010 7 19
C 16731 35 Op € 17443 53 18 KO 235010 7 42
C 16741 45 C 17444 53 19 KO 235011 7 18
C 16741 69 C 17445 53 15 KO 235011 7 41
C 16744 47 3 C 17536 69 25 KO 235011 9 18
C 16750 45 5 C 17546 63 34 KO 235025 17 16
C 16750 69 5 C 17574 25 16 KO 235025 17 52
C 16751 45 4 Cc 17575 69 20 KO 235025 19 16
C 16751 69 4 C 17612 51 4 KO 235025 19 52
C 16786 33 13 C 17612 69 16 KO 235025 21 16
C 16796 25 20 C 17768 69 KO 235025 23 52
C 16852 61 8 D 31945 a7 4 KO 235026 17 17
C 16944 41 2 G 49048 41 9 KO 235026 19 17
C 16945 41 1 KO 220174 17 49 KO 235026 21 17
C 17066 37 20 KO 220174 19 49 KO 235047 7 9
C 17067 45 13 KO 220174 21 49 KO 235047 9 9
C 17152 37 14 KO 220174 63 6 KO 235048 7 6
Cc 17161 i 2 KO 220297 63 2 KO 235048 9 6
C 17162 7 3 KO 220475 63 10 KO 235048 17 50
C 17174 45 10 KO 220476 63 11 KO 235048 19 50
¢ “17176 69 27 KO 230011 7 20 KO 235048 21 50
€ . 17188 69 20 KO 230011 7 43 KO 235053 7 217
C 17184 69 24 KO 230020 9 20 KO 235053 7 50

KO 235053 9 28




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 235054 25 14 KO 235803 13 8 KO 275067 7 26
KO 235057 17 59 KO 235803 15 8 KO 275067 7 49
KO 235057 19 59 KO 235811 13 7 KO 275067 9 27
KO 235057 23 60 KO 235811 15 7 KO 275143 7 4
KO 235070 17 29 KO 235815 17 31 KO 275143 9 4
KO 235070 17 54 KO 235815 19 31 KO 275144 7 11
KO 235070 19 29 KO 235815 21 31 KO 275144 9. 11
KO 235070 19 54 KO 235818 17 35 KO 275144 17 51
KO 235070 21 29 KO 235818 19 35 KO 275144 19 51
KO 235070 23 54 KO 235818 21 35 KO 275144 21 51
KO 235084 29 19 KO 235820 19 4 KO 275182 63 13
KO 235085 29 18 KO 235826 7 14 KO 275220 7 3
KO 235086 29 17 KO 235826 7 37 KO 275220 9 3
KO 235117 7 8 KO 235838 9 12 KO 275341 5 3
KO 235117 9 8 KO 235868 13 17 KO 275341 17 58
KO 235118 7 1 KO 235868 15 17 27715341 19 58
KO 235118 9 7 KO 235889 13 2 75341 23 59
KO 235125-8 17 11 KO 235890 13 16 275341 25 11
KO 235125-S 19 11 KO 235891 13 16 Q 275690 29 15
KO 235125-S 29 29 KO 235892 13 1 OA 231533 63 1
KO 235165 17 45 KO 235900 29 3 » KOA 235095 61 18
KO 235165 19 45 KO 235950 17 3¢ KOA 235100 5 1
KO 235168 9 19 KO 235950 19 KOA 235139 11 10
KO 235175 17 2 KO 235950 3 KOA 235139-10 11 18
KO 235175 19 2 KO 235951 11 KOA 235256 29 26
KO 235175 21 2 KO 235955 & 4 KOA 235327 7 22
KO 235207 25 6 21 3 « KOA 235327 7 45
KO 235277 29 23 @ 15 28 KOA 235327 9 22
KO 235278 29 24 15 31 KOA 235569 11 15
KO 235287 11 2 15 29 KOA 235571 11 15
KO 235288 11 16 15 32 KOA 235611 11 6
KO 235289 11 16 15 33 KOA 235616 11 15
KO 235290 11 16 11 13 KOA 235646 7 25
KO 235353 17 20 13 13 KOA 235646 7 48
KO 235353 17 53 15 13 KOA 235646 9 25
KO 235353 19 20 17 5 KOA 235711 11 22
KO 235353 19 17 55 KOA 235737 17 8
KO 235353 21 KO 236705 19 5 KOA 235743 29 28
KO 235353 21 KO 236705 19 55 KOA 235747 19 6
KO 235353 @ KO 236705 21 5 KOA 235827 13 6
KO 235368 @ 5 KO 236763 15 2 KOA 235828 13 10
KO 235476 25 KO 236764 15 16 KOA 235828 15 10
KO 235494 29 8 KO 236765 15 16 KOA 235828-10 13 18
KO 235496 29 12 KO 236766 15 16 KOA 235828-10 15 18
KO 235572 11 8 KO 236792 21 4 KOA 235845 25 8
KO 235573 11 17 KO 237064 21 6 KOA 235865 13 15
KO 235582 9 15 KO 237306 21 55 KOA 235866 13 15
KO 235603 29 33 KO 237395 21 45 KOA 235867 13 15
KO 235631 7 10 KO 237421 5 9 KOA 235952 19 8
KO 235631 9 10 KO 240013 7 21 KOA 236205 25 12
KO 235656 17 4 KO 240013 7 44 KOA 236293 19 7
KO 235680 29 34 KO 240013 9 21 KOA 236303 11 7
KO 235748 17 42 KO 270889 17 3 KOA 236507 15 30
KO 235748 19 42 KO 270889 19 3 KOA 236631 15 6
KO 235748 21 42 KO 270889 21 3 KOA 236633 15 15
KO 235757 17 29 KO 271077 17 1 KOA 236634 15 15
KO 235757 17 54 KO 271077 19 1 KOA 236635 15 15
KO 235757 19 29 KO 275066 7 26 KOA 236960 21 1
KO 235757 19 54 KO 275066 7 49 KOA 237033-S 21 8
KO 235757 21 29 KO 275066 9 27 KOB 235949 13 22
KO 235757 23 54 KO 275067 [ 26 KOB 237034 15 22




82

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
KOB 237182 21 41- 18 19 13 114- 200 49 3
KOX 25-55 29 41- 18 21 13 121- 106 35 3
KOX 25-67 29 61- 510 5 3 121- 106 37 13
KOX 25-88 11 61- 616 17 25 126- 16 41 17
KOX 25-88 13 61- 616 19 25 126- 111 51 15
KOX 25-88 15 61- 616 21 25 126- 111 59 24
KOX 119-14 11 71- 410 25 9 126- 128 47 41
KOX 119-14 13 83- 55 51 20 129- 17 29 7
KOX 119-14 15 92- 4 7 2 129- 17 35 9
KOX 119-14 17 92- 4 9 2 129- 18 59 14
KOX 119-14 19 92- 6 11 12 129- 27 63 22
KOX 119-14 21 92- 6 13 12 129- 37 29 20
KOX 271-30 11 92- 6 15 12 129- 101 63 17
KOX 271-30 13 92- 6 63 29 129- 101 63 33
KOX 271-30 15 92- 8 67 4 129- 102 51 8
KOX 271-30 17 111- 1 63 14
KOX 271-30 17 111- 1 69 12
KOX 271-30 19 111- 61 20
KOX 271-30 19 111~ 61 15
KOX 271-30 21 111- 67 4
KOX 271-30 21 111= 67 5
KOX 293-4 17 111~ 75 10
KOX 293-4 19 174 37 13
KOX 293-4 29 111= 63 20
KOX 379-6 11 113- 39 15
KOX 379-6 13 113- 39 15
KOX 379-6 15 113- 39 16
KOX 379-6 17 113- 39 17
KOX 379-6 17 113- 5 2
KOX 379-6 19 113- 25 22
KOX 379-6 19 113- 49 20
KOX 379-6 21 11 35 16
KOX 379-6 21 1 S\ 43 5
KOX 389-1 63 1 51 9
M 20007 61 69 26
R 15077 59 118 31 5 131- 176 71 11
R 15090 59 @ 3. 118 71 10 131- 178 31 8
R 15106 59 13- 206 17 14 131- 178 37 21
R 16147 59 D) 113- 206 19 14 131- 178 45 9
R 16148 59 113- 206 21 14 131- 178 69 9
R 16161 59 113- 206 41 13 131- 178 69 22
R 16170 59 113- 207 17 33 131- 351 49 31
R 17820 41 113- 207 19 33 131- 356 41 3
T 36441 47 113- 207 21 33 131- 366 47 35
W 5063-S 11 113- 207 31 6 131- 629 63 5
w 5063-S 13 113- 207 49 2 131- 1112 41 8
W 5063-S 15 113- 207 69 21 132- 46 35 13
w 5063-5 49 113- 208 33 20 132- 48 31 5
113- 209 61 18 1:32- 91 71 6
HARDWARE CODE NUMBERS il . : P Zags i T
13- 514 35 18 113- 417 71 5 132- 310 43 10
13- 612 63 28 113- 417 75 9 132- 310 69 19
13- 614 45 8 113- 421 75 13 132- 310 71 4
13- 614 69 8 113- 424 35 22 132- 311 39 8
15- 420 29 9 113- 424 37 4 132- 311 39 9
25- 104 1 2 113- 424 45 3 132- 321 43 13
25- 104 9 1 113- 425 73 3 132- 336 43 3
25- 104 29 11 113- 433 M 4 132- 338 69 40
25- 108 1 6 113- 441 37 3 138- 59 71 19
26- 524 317 11 113- 443 M 5 138- 96 43 15
41- 18 17 13 113- 447 37 3 138- 99 39 4
















